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Summary of Test Result

Report Ref Std. Result
Test | R k
Clause Clause estltems (PASS/FAIL) emar
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 4.82 dB at
5350.080 MHz
Under limit
35 15.207 AC Conducted Emission Pass 19.31 dB at
0.501 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Tina Chuang

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number
Issued Date
Report Version

14 0f32
. Aug. 28, 2020
101
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax,
NFC, and GNSS.

Product Feature

Sample 1 Memory(8+256GB)
Sample 2 Memory(8+128GB)
WWAN:

<Ant 1> : PIFA Antenna

<Ant 2> : PIFA Antenna

WLAN:

<Ant 4> : PIFA Antenna

Antenna Type <Ant 5> : PIFA Antenna

Bluetooth:

<Ant 4> : PIFA Antenna

<Ant 5> : PIFA Antenna

GPS / Glonass / Galileo / SBAS: PIFA Antenna
NFC: planar Antenna

Remark: All the tests were performed with Sample 1.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number :50f32
FAX : 886-3-328-4978 Issued Date : Aug. 28, 2020
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1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY COO05-HY 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-3456 Page Number 1 60f32
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,

pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42* 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz2) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
TEL : 886-3-327-3456 Page Number : 70f32
FAX : 886-3-328-4978 Issued Date : Aug. 28, 2020
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.

2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO0
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHT80 (Covered by HE80) MCSO0
802.11ax HE20 MCSO
802.11ax HE40 MCSO
802.11ax HE80 MCSO0
Test Cases
AC ) )
Mode 1: GSM850 Idle + Bluetooth Link + WLAN (5GHz) Link + USB Cable
Conducted )
(Charging from AC adapter)
Emission

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
cn-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11ax HE20 802.11ax HE20[ 802.11ax HE20
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ax HE40[ 802.11ax HE40[ 802.11ax HE40[
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
M | Middle 42 58 122
H High - - -
Straddle - - 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.
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2.3 Connection Diagram of Test System

System

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

For detail, please refer to test mode configuration and setup pholographs for each test item.

This example is connection diagram of EUT test configurations.,

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name|FCC ID Data Cable Power Cord
1. |System Simulator|Anritsu MT8820C N/A N/A Unshielded, 1.8 m
o, |Bluetooth Sony Ericsson |MW600 PY7DDA-2029  |N/A N/A
Earphone
3. |WLANAP ASUS RT-AC66U |MSQ-RTAC66U N/A Unshielded, 1.8 m
AC I/P:
i Unshielded, 1.2 m
4. |Notebook DELL Latiude |\ coc poc N/A
E6320 DC O/P:
Shielded, 1.8 m
TEL : 886-3-327-3456 Page Number : 10 of 32
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2.5 EUT Operation Test Setup

The RF test items make the EUT get into the engineering modes to provide channel selection, power
level, data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 11 of 32
FAX : 886-3-328-4978 Issued Date : Aug. 28, 2020
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1.

N A

8.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4Test Setup

(a¥e [} O
Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 112 0f 32
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Maximum 26dB Bandwidth

«RBW 1 MHz elta 2 [
*VBW 3 MHz . i

Ref 30 dBm ~Att 20 dB SWT 20 ms 20.900000000 MHz

30 Offfet 266 dB

Center 5.3 GHz 5 MHz/ Span 50 MHz

Date: 11.AUG.2020 17:03:56

Maximum 99% Occupied Bandwidth

~RBW 300 kHz Marker
«VBW 1 MHz 6.67 dBm

Ref 20 dBm *Att 20 dB SWT 20 ms . 450000 GHz
20 Offfet 26]8 dB OBW 16[.450000p00 MHz

I [T
L1 —oloz gpn|EN

-80

Center 5.72 GHz 5 MHz/ Span 50 MHz

Date: 11.AUG.2020 17:32:40

TEL : 886-3-327-3456 Page Number 113 0f 32
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<For Full Loaded RUs>

Maximum 26dB Bandwidth

~RBW 1 MHz
«VBW 3 MHz

Ref 30 dBm ~Att 20 dB SWT 20 ms

30 Offfet 26|8 dB Mark T1

-0 m\

Center 5.61 GHz 16 MHz/ Span 160 MHz

Date: 11.AUG.2020 20:41:36

Maximum 99% Occupied Bandwidth

«RBW 3 MHz Marke r1
«VBW 10 MHz 11.68 dBr

Ref 20 dBm ~Att 20 dB SWT 20 ms

20 Offfet

10
[ =

Date: 11.AUG.2020 20:42:08
TEL : 886-3-327-3456 Page Number 1 14 of 32
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number : 15 0f 32
FAX : 886-3-328-4978 Issued Date : Aug. 28, 2020
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3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4Test Setup

[ 1 ] g

At at
Power Meter enuator EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 16 of 32
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):
Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.
Set VBW = 3 MHz
Number of points in sweep =2 Span / RBW.
Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent
where T is the minimum transmission duration over which the transmitter is on and is
transmitting at its maximum power control level for the tested mode of operation.
Detector = power averaging (rms).
Trace mode = max hold.
Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to

stabilize.

TEL : 886-3-327-3456 Page Number 117 of 32
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1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.
The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first

spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 18 0f 32
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Worst Case Power Density (dBm/MHz)

Ref Level 20.00 dBm WEWY. 3.00 MHZ
At 20 dB REM 1.00 MHz Antl Offset:26,50dB  Factor:0.00dE
Dector: RMS Trace: MaxHold — SWT: 0.020s Ant2 Offset:26,50dB  Factor:0.00dB
30
25
204
15 ] MK
104 MK1 Freq: 5.132 GHz

5 | Level: 8.434 dBm

-100 r
Center: 5.180 GHz

Span: 50,000 MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor

<For Full Loaded RUs>

Worst Case Power Density (dBm/MHz)

Ref Level: 20.00 dBm BN 3.00 MHZ
At 20 dB REME 1 00 WHz. Ant1 Offset:26,50dB Factor:0.00dB

Dector: RMS Trace: MaxHold  SWT: 0.020= Ant2 Offset:26,50dB  Factor:0.00dB
30

25 |
204
154 MK1

104 MK1 Freq: 5.224 GHz
5 ] Level: 8.202 dBm

=100 T T T T T T T T
Center: 5.220 GHz Span: 50,000 MHz

TEL : 886-3-327-3456 Page Number : 19 of 32
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<For Partially Loaded RUs>

Worst Case Power Density (dBm/MHz)

Ref Level 20.00 dBm WENY: 3.00 MHzZ
At 0B REW 100 MHz Antl Offset:26.80d8 Factor:0.00dB
Dector: RMS Trace: MaxHold  SWT: 0.020s Ant2 Offset:26.80d8  Factor:0.00dB

a0

259

2049

15 ] M1

10 MK1 Freq: 5.492 GHz

2 Level: 7.594 dBm

-100 T T T T T T T

Center: 5.500 GHz Span‘: 50.000 MHz
TEL : 886-3-327-3456 Page Number 1 20 of 32
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000050«;"30}9 HV/m, where P is the eirp (Watts)
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SPORTON LAB.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the

use of a peak detector.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

TEL : 886-3-327-3456 Page Number 122 0f32
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions from 1GHz to 18GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.

TEL : 886-3-327-3456 Page Number 1 26 of 32
FAX : 886-3-328-4978 Issued Date : Aug. 28, 2020
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR072112E

3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

:_ Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
L — |
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
| I
I |
| | U
| I
| I
I [
I 1
| |
| I
| I
| P = i P
I - . 3c) | -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = GANT + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(NANT/NSS=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NANT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | -1.50 -0.30 -0.30 2.13 0.00 0.00
Band I -2.00 -0.40 -0.40 1.85 0.00 0.00
Band Il -4.30 -0.40 -0.40 0.88 0.00 0.00
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min =0)
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Calg);?etion Test Date Due Date Remark
Power Sensor DARE RPR3006W 16'082%43'\' 10MHz~6GHz | Dec. 23, 2019 ‘l\‘ﬂ'g.zié,z%% Dec. 22, 2020 goggé‘_ﬁf(‘;
i?gf;rzue’? Rohde & FSP30 100895 | 9KHz-30GHz |Nov. 26, 2019 i‘ﬂg??@?%% Nov. 25, 2020 E:T";gé‘_ﬁf(‘;
S"glt:d(‘:aB&’é& Burgeon ETF-058 | EC1300484 N/A Aug. 22, 2019 JATJQ??’Q’Z%% Aug. 21, 2020 (CToggg_ﬁi‘;
Hygrometer Ji Zhan HTC-1 2 N/A Mar. 02, 2020 ‘l\‘ﬂ'g.zié,z%% Mar. 01, 2021 goggé‘_ﬁf(‘;
ASTOWEr | ChainTek | APC-1000W | N/A N/A N/A | Aug. 07, 2020 N/A (ngggcﬂ?(')‘
Eg’ggﬁ; ggm‘;‘i‘ ESR3 102388 | 9kHz~3.6GHz | Nov. 15, 2019 | Aug. 07, 2020 | Nov. 14, 2020 (ngggcﬂ?(')‘
LISN ggm‘;é‘ ENV216 100081 | 9kHz~30MHz | Nov. 15, 2019 | Aug. 07, 2020 | Nov. 14, 2020 (Ccogggcﬂ‘\’(r)‘
Software Rohde & EMCS2 N/A N/A NA | Aug. 07,2020  N/A (ngggcﬂ?(';
LFcale | PSR | RG-21410 LFO1 N/A Jan. 02, 2020 | Aug. 07, 2020 | Jan. 01, 2021 (ngggcﬂ?(r)‘
Pulse Limiter ggm‘;é‘ ESH3-22 100851 N/A Jan. 02, 2020 | Aug. 07, 2020 | Jan. 01, 2021 (Cc"gggcﬂ?(?
Loop Antenna ggm‘;é‘ HFH2-22 100315 | 9 kHz~30 MHz | Dec. 26, 2019 ﬂ'g‘?’ll';%% Dec. 25, 2020 (Ogggigg?:Y)
Bilog Antenna | TESEQ 0%280111;)%& 35419 & 03 | 30MHz~1GHz | Apr. 29, 2020 ”"Aulﬂ'g‘?’ll’;%% Apr. 28, 2021 (Oggﬂgg?:y)
Double Ridge | gsco 3117 00075962 | 1GHz ~ 18GHz | Dec. 06, 2019 JXJ’SE%@& Dec. 05, 2020 (Ogé‘ﬂ.iggf’.ﬂy)
SHEERF Hom) SCHVIRRZBE | BeHA9170 | PBHEST0% | 18GHZ~40GHZ | Dec. 10, 2019 J/:le'g?ll's?%% Dec. 09, 2020 (Oggaiggf’g\()
Eg/'c'eTlsz Agilent | N9038BA(MXE) MY53329005 20Hz~26.5GHz | May 21, 2020 J/;le'g‘?’ll's?%% May 20, 2021 (o§§ﬂi§??ﬁy)
Preamplifier | COM-POWER| PA-103A 161241 | 10MHz~1GHz | May 19, 2020 ‘kjlﬂ.g?]i’;g%)g(; May 18, 2021 (O?nggig;if’:"w
Preamplifier MTEQ | AME D001 1500075 | 1GHZ-18GHZ | Apr. 23, 2020 J/:le'g?ll's?%% Apr. 22, 2021 (Oggaiggf’g\()
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz | Nov. 01, 2019 \211931182%%%(; Oct. 31, 2020 (Oggﬂgg_o;w
Preamplifier | EMEC | EM18G40G | 060715 |18GHz~40GHz | Dec. 13, 2019 JA“J';ll'S?%gg Dec. 12, 2020 (Oggﬂiggf’;‘w
RFCable | HUBER* | SUCOPLEX | MY2858%2.8) 18GHz-40GH? | Feb. 25, 2020 ﬂ'g‘?’ll's?%% Feb. 24, 2021 (Oggﬂggf"j\()
e | IS | SUSOER WU | g | 2,200 |8 P20 o | it
MY 28655/4, ~ -
RF Cable EBE"E'FEF: SUCBZLEX “&szfégeélz’/i 30MHz~1GHz | Feb. 25, 2020 JA“L'J'g?’ll';%go Feb. 24, 2021 (o:?gﬂg;?:v)
MY 28655/4, ~ —
RF Cable gﬂﬁﬁfé’;’ SUCIOOZLEX “&szfégeélz’/i 1GHz~18GHz | Feb. 25, 2020 JA‘JL'J';ll';%gO Feb. 24, 2021 (Oggg'g;'_o;w
RFCable | Suonen | o Gop o | 8016062 | 9KHz ~ 40GHz N/A ﬂ'g?i’é%%& N/A (Oggﬂiggfﬂw
Antenna Mast | Max-Full | MFA520BS N/A 1m~4m N/A J:J;i;%ga N/A (O;fggig;if’:w
TunTable | ChainTek |Chaintek 3000|  N/A | 0~360 Degree N/A %‘g?ll's?%% N/A (ogé‘ﬂiggf’ﬁy)
US%QD::"" TECPEL TR-32  |HE17XB2495 N/A N/A JA“L'J';’ll';%gg N/A (O;fggig;if’:w
Software Audix 6.2005.8.24 N/A N/A NIA J/ijd'géll's?%g(; NIA (ogggigg?ﬁv)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FRO72112E

Test Engineer:

Jacob Yu/Hank Hsu

Temperature:

23.5~24.3

°C

Test Date:

2020/7/29 ~ 2020/8/19

Relative Humidity:

49~55

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band | MIMO
0, 0,
90% o6 dB IC 99% IC 99%
Dat = Bandwidth | Bandwigth | Sandwidth | Bandwidth
Mod. Rata NT{ CH. ,\;qu' M) e Power Limit | EIRP Limit Note
iz L) (dBm) (dBm)
Ant4 [ Ant5 [ Ant4 | Ant5 [ Ant4 [ Ant5 [ Ant4 | Ant5
1la [6Mbps| 2 36 5180 | 16.45 | 16.40 | 20.80 | 20.70 - 22.15
1la |6Mbps| 2 44 5220 | 16.45 | 16.45 | 20.60 | 20.60 - 22.16
1la [6Mbps| 2 48 5240 | 16.40 | 16.45 | 20.60 | 20.60 - 22.15
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Report Number : FRO72112E

TEST RESULTS DATA
Average Power Table

FCC Band | MIMO
Average FCC
Data e, Conducted ConducFqu DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 [ Ant5

1la |6Mbps| 2| 36 | 5180 [16.10 | 14.20 |18.26 24.00 -0.30 Pass
1la |6Mbps| 2| 44 | 5220 [16.20 | 14.60 |18.48 24.00 -0.30 Pass
1la |6Mbps| 2 48 5240 | 16.20 | 14.30 | 18.36 24.00 -0.30 Pass
HT20 |[MCSO| 2| 36 | 5180 |15.80 | 14.00 | 18.00 24.00 -0.30 Pass
HT20 | MCSO| 2 44 5220 | 15.90 | 14.30 | 18.18 24.00 -0.30 Pass
HT20 | MCSO| 2 | 48 | 5240 |16.00 | 14.00 | 18.12 24.00 -0.30 Pass
HT40 | MCSO| 2 38 5190 | 15.40 | 13.70 | 17.64 24.00 -0.30 Pass
HT40 | MCSO| 2 46 5230 | 15.70 | 13.60 | 17.79 24.00 -0.30 Pass
VHT20| MCSO| 2 36 | 5180 |15.70 | 13.90 | 17.90 24.00 -0.30 Pass
VHT20| MCSO| 2 | 44 | 5220 |15.80 | 14.20 | 18.08 24.00 -0.30 Pass
VHT20| MCSO| 2 | 48 | 5240 |15.90 | 13.90 | 18.02 24.00 -0.30 Pass
VHT40| MCSO | 2 38 5190 | 15.30 | 13.60 [ 17.54 24.00 -0.30 Pass
VHT40| MCSO | 2 46 5230 | 15.60 | 13.50 | 17.69 24.00 -0.30 Pass
VHT80| MCS0| 2 42 5210 | 15.50 | 13.70 | 17.70 24.00 -0.30 Pass
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Power Spectral Density

Report Number : FR0O72112E

FCC Band | MIMO

Average Average
Data Freq. Powz_er P.SI.D DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 [ Ant5

1la |6Mbps| 2 36 5180 8.43 11.00 2.13 Pass
1la |6Mbps| 2| 44 5220 8.37 11.00 2.13 Pass
1la |6Mbps| 2| 48 5240 8.07 11.00 2.13 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band Il MIMO
0, 0,
S5 T IC 99% IC 99% FCC 26dB
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
Mod. Rata NTY CH. l\;qu' (MH2) (MH2) Power Limit EIRP Limit Power Limit Note

iz () (dBm) (dBm) (dBm)

Ant4 [ Ant5 [ Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4 | Ant5
11a |6Mbps| 2| 52 | 5260 | 16.45 | 16.45 | 20.60 | 20.50 23.16 29.16 23.98
11a |6Mbps| 2| 60 | 5300 | 16.45 | 16.45 | 20.50 | 20.90 23.16 29.16 23.98
11a |6Mbps| 2| 64 | 5320 | 16.40 [ 16.45 | 20.70 | 20.70 23.15 29.15 23.98

A-50f 19



Report Number : FRO72112E

TEST RESULTS DATA
Average Power Table

FCC Band Il MIMO

Average FCC EIRP

Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) . Pass/Fail

Rate (MHz) (dBm) (dBm) Ialémt

Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 [ Ant5 (em
1la |6Mbps| 2| 52 | 5260 |16.20 | 14.40 |18.40 23.98 -0.40 26.99 Pass
1la |6Mbps| 2| 60 | 5300 [16.30 |14.10 |18.35 23.98 -0.40 26.99 Pass
1lla |6Mbps| 2| 64 | 5320 [16.20 | 14.00 |18.25 23.98 -0.40 26.99 Pass
HT20 |[MCSO| 2| 52 | 5260 |16.00 | 14.10 | 18.16 23.98 -0.40 26.99 Pass
HT20 | MCSO| 2| 60 | 5300 |16.00 |13.80 |18.05 23.98 -0.40 26.99 Pass
HT20 |[MCSO| 2| 64 | 5320 |16.00 | 13.80 | 18.05 23.98 -0.40 26.99 Pass
HT40 | MCSO| 2 54 5270 | 15.50 | 13.70 | 17.70 23.98 -0.40 26.99 Pass
HT40 | MCSO| 2 62 5310 | 15.60 | 13.40 | 17.65 23.98 -0.40 26.99 Pass
VHT20| MCSO0| 2 | 52 | 5260 |15.90 | 14.00 | 18.06 23.98 -0.40 26.99 Pass
VHT20| MCSO0| 2 60 | 5300 |15.90 | 13.70 | 17.95 23.98 -0.40 26.99 Pass
VHT20| MCSO| 2 | 64 | 5320 |15.90 | 13.70 | 17.95 23.98 -0.40 26.99 Pass
VHT40| MCSO | 2 54 5270 | 15.40 | 13.60 | 17.60 23.98 -0.40 26.99 Pass
VHT40| MCSO | 2 62 5310 | 15.50 | 13.30 | 17.55 23.98 -0.40 26.99 Pass
VHT80| MCS0| 2 58 5290 | 15.50 | 13.60 | 17.66 23.98 -0.40 26.99 Pass

A-60of 19



TEST RESULTS DATA

Power Spectral Density

Report Number : FR0O72112E

Band Il MIMO
Average Average

Dat F Power PSD DG P
Mod. Rata NT{ CH. Mrqu' Density Limit (dBi) /FE“S.T

ate (MHz) (dBM/MHz) (dBm/MH2) ai

Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 | Ant5

1la |6Mbps| 2 52 5260 7.83 11.00 1.85 Pass
1la |6Mbps| 2 60 5300 8.08 11.00 1.85 Pass
1la |6Mbps| 2| 64 | 5320 7.85 11.00 1.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band Il MIMO
b dB
99% 26 dB IC 99% IC 99% FCC26dB | o ith for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTY CH. erqu INU-NI2C | InU-NIl2C | PowerLimit | EIRPLimit | PowerLimit | o C°
iz (MHZ) | (M) (MH2) (dBm) (dBm) (dBm) s
Ant4 [ Ant5 [ Ant4 | Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 | Ant5 | Ant4 [ Ant5
11a |6Mbps| 2 | 100 | 5500 | 16.35 | 16.40 | 20.50 | 20.70 23.14 29.14 23.98
11a |6Mbps| 2 | 116 | 5580 | 16.35 | 16.45 | 20.30 | 20.80 23.14 29.14 23.98
11a |6Mbps| 2 | 140 | 5700 | 16.45 | 16.45 | 20.70 | 20.60 23.16 29.16 23.98
Band Il straddle channel MIMO
6 dB
99% 26 dB IC 99% IC 99% FCC26dB | ' for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NT{ CH. er‘i'q' INU-NIl2C | InU-NII2C | Power Limit | EIRPLimit | PowerLimit | 2= = °
ate (MHZ) | (MH2) (MH2) (dBm) (dBm) (dBm) o
Ant4 [ Ant5 | Ant4 [ Ant5 [ Ant4 | Ant5 | Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 | Ant5
11a |6Mbps| 2| 144 | 5720 | 13.25 | 13.25 | 15.20 | 15.40 22.22 28.22 22.82 275 | 3.1
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Report Number : FRO72112E

TEST RESULTS DATA
Average Power Table

FCC Band Ill MIMO
Average FCC EIRP
Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) . Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 [ Ant5
1la |[6Mbps| 2 [ 100 | 5500 |16.40 |14.30 |18.49 23.98 -0.40 26.99 Pass
1la |[6Mbps| 2 | 116 | 5580 |16.40 |14.00 |18.37 23.98 -0.40 26.99 Pass
1la |[6Mbps| 2 [ 140 | 5700 |15.50 |14.00 |17.82 23.98 -0.40 26.99 Pass
HT20 [MCSO| 2 [ 100 [ 5500 |16.00 |14.00 |18.12 23.98 -0.40 26.99 Pass
HT20 [MCSO| 2 [ 116 | 5580 |16.10 |13.80 |18.11 23.98 -0.40 26.99 Pass
HT20 [MCSO| 2 [ 140 | 5700 |15.30 | 13.70 | 17.58 23.98 -0.40 26.99 Pass
HT40 [MCSO| 2 [ 102 | 5510 | 15.50 | 13.60 | 17.66 23.98 -0.40 26.99 Pass
HT40 [ MCSO| 2 [ 110 | 5550 |15.70 | 13.50 | 17.75 23.98 -0.40 26.99 Pass
HT40 [MCSO| 2 [ 134 | 5670 | 14.50 | 13.00 | 16.82 23.98 -0.40 26.99 Pass
VHT20[{ MCSO| 2 [ 100 | 5500 |15.90 |13.90 |18.02 23.98 -0.40 26.99 Pass
VHT20[{ MCSO| 2 | 116 | 5580 |16.00 |13.70 |18.01 23.98 -0.40 26.99 Pass
VHT20[{ MCSO| 2 | 140 | 5700 |15.20 |13.60 |17.48 23.98 -0.40 26.99 Pass
VHT40[{ MCSO| 2 | 102 | 5510 |15.40 |13.50 |17.56 23.98 -0.40 26.99 Pass
VHT40[{ MCSO| 2 [ 110 | 5550 |15.60 |13.40 |17.65 23.98 -0.40 26.99 Pass
VHT40[{ MCSO| 2 | 134 | 5670 |14.40 [12.90 | 16.72 23.98 -0.40 26.99 Pass
VHT80[ MCSO| 2 [ 106 | 5530 |15.70 |13.60 |17.79 23.98 -0.40 26.99 Pass
VHT80[ MCSO| 2 | 122 | 5610 |15.70 [13.20 | 17.64 23.98 -0.40 26.99 Pass
FCC Band Il straddle channel MIMO
Average FCC EIRP
Data Freg, Conducted ConducFeq DQ Power _
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 | Ant5
1la |[6Mbps| 2 | 144 | 5720 |16.20 | 14.60 | 18.48 22.82 -0.40 26.99 Pass
HT20 (MCSO| 2 [ 144 | 5720 [ 15.90 | 14.20 | 18.14 23.98 -0.40 26.99 Pass
HT40 [MCSO| 2 [ 142 | 5710 | 15.00 |13.20 | 17.20 23.98 -0.40 26.99 Pass
VHT20[{ MCSO| 2 | 144 | 5720 |15.80 |14.10 |18.04 23.98 -0.40 26.99 Pass
VHT40[{ MCSO| 2 | 142 | 5710 |14.90 |13.10 |17.10 23.98 -0.40 26.99 Pass
VHT80[ MCSO| 2 [ 138 | 5690 |14.90 |13.30 [ 17.18 23.98 -0.40 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR0O72112E

Band Ill MIMO
Average Average
Dat F Power PSD DG P
Mod. Rata NT{ CH. M'qu' Density Limit (dBi) /Fas.f
ate (MHz) (dBM/MH2) (dBm/MH2) ai
Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 | Ant5
1la |[6Mbps| 2 [ 100 | 5500 7.66 11.00 0.88 Pass
1la |6Mbps| 2 | 116 | 5580 8.11 11.00 0.88 Pass
1la |6Mbps| 2 | 140 | 5700 7.29 11.00 0.88 Pass
Band Il straddle channel MIMO
Average Average
Dat e Power PSD DG P
Mod. Rata NT{ CH. M'qu' Density Limit (dBi) /:‘S.T
cliz ():2) (dBm/MH2) (dBM/MH2) e
Ant4 | Ant5 | SUM | Ant4 [ Ant5 [ Ant4 | Ant5
1la |6Mbps| 2 | 144 | 5720 7.82 11.00 0.88 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band | MIMO

o IC 99% IC 99%

Data Freq. RU. Bar?c?vc;dth Bazn%\(/jvﬁjth Bandwic_jth_ Bandwi_dth

Mod. Rate NTY CH. (MHz) Config (MH?2) (MH?2) Power Limit EIRP Limit Note

. (dBm) (dBm)

Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5
HE20 | MCSO| 2| 36 | 5180 | Full [ 18.95 | 18.95 | 22.20 | 22.40 - 22.78
HE20 [ MCSO| 2 44 5220 | Full | 18.95 | 18.95 | 22.30 | 22.60 - 22.78
HE20 | MCSO| 2| 48 | 5240 | Full [ 18.95 | 18.95 | 22.50 | 22.50 - 22.78
HE40 [ MCSO| 2 38 5190 | Full | 37.90 | 37.90 | 41.58 | 41.58 - 23.01
HE40 | MCSO| 2| 46 | 5230 | Full [37.80 | 37.80 | 41.76 | 41.58 - 23.01
HE80 | MCSO| 2 42 5210 | Full | 78.24 | 78.12 | 82.24 | 82.24 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR072112E

FCC Band | MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. . Rt ; .
Mod. Rate NTH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5
HE20 [MCSO| 2| 36 | 5180 | Full |15.90 [ 14.10 | 18.10 24.00 -0.30 Pass
HE20 | MCSO| 2 36 5180 | 26/0 | 6.80 | 5.30 | 9.12 24.00 -0.30 Pass
HE20 [MCSO| 2| 36 | 5180 | 52/37 |110.00 | 8.50 |12.32 24.00 -0.30 Pass
HE20 | MCSO| 2 | 36 | 5180 |106/53| 13.40 | 11.80 | 15.68 24.00 -0.30 Pass
HE20 [MCSO| 2| 44 | 5220 | Full |16.00 | 14.40 | 18.28 24.00 -0.30 Pass
HE20 | MCSO| 2 48 5240 | Full [16.10 | 14.10 | 18.22 24.00 -0.30 Pass
HE40 (MCSO| 2| 38 | 5190 | Full |15.50 | 13.80 |17.74 24.00 -0.30 Pass
HE40 | MCSO| 2 38 5190 (242/61|13.10 | 11.40 | 15.34 24.00 -0.30 Pass
HE40 [MCSO| 2| 46 | 5230 | Full |15.80 [13.70 | 17.89 24.00 -0.30 Pass
HE80 | MCSO| 2| 42 | 5210 | Full |15.60 |13.80 (17.80 24.00 -0.30 Pass
HE80 [ MCSO| 2 | 42 | 5210 (484/65|13.20 | 11.60 | 15.48 24.00 -0.30 Pass
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Report Number : FRO72112E

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO

Average Average
Data Freq. RU_ Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHZ) Config Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5

HE20 | MCSO| 2| 36 | 5180 | Full 7.73 11.00 2.13 Pass
HE20 [ MCSO| 2 36 5180 | 26/0 7.26 11.00 2.13 Pass
HE20 | MCSO| 2| 36 | 5180 | 52/37 7.44 11.00 2.13 Pass
HE20 [ MCSO| 2 36 5180 |106/53 7.53 11.00 2.13 Pass
HE20 [ MCSO| 2 44 5220 | Full 8.20 11.00 2.13 Pass
HE20 [ MCSO| 2 48 5240 | Full 7.84 11.00 2.13 Pass
HE40 [ MCSO| 2 38 5190 | Full 4.49 11.00 2.13 Pass
HE40 [ MCSO| 2 38 5190 |242/61 4.39 11.00 2.13 Pass
HE40 [ MCSO| 2 46 5230 | Full 4.59 11.00 2.13 Pass
HE80 [ MCSO| 2 42 5210 | Full 1.44 11.00 2.13 Pass
HE80 | MCSO| 2 | 42 | 5210 |484/65 1.24 11.00 2.13 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band Il MIMO

IC 99% IC 99% FCC 26dB

Data Freq. RU Bar?g\jci)dth Bai?j\?v%th Bandwidth Bandwi'dth Bandwich

Mod. Rate NT{ CH. (MHz) Config (MH2) (MH2) Power Limit EIRP Limit Power Limit Note

_ (dBm) (dBm) (dBm)

Ant4 [ Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5
HE20 [MCSo| 2| 52 [ 5260 | Full | 18.95 | 18.95 | 22.40 | 22.70 23.78 29.78 23.98
HE20 [MCso| 2| 60 | 5300 | Full | 18.95 | 18.90 | 22.30 | 22.80 23.76 29.76 23.98
HE20 [MCSo| 2| 64 [ 5320 Full | 18.90 | 18.95 | 22.50 | 22.70 23.76 29.76 23.98
HE40 [MCSo| 2| 54 | 5270 | Full | 37.80 | 38.00 | 41.40 | 41.76 23.98 30.00 23.98
HE40 [MCsSo] 2| 62 [ 5310 ] Full [ 3800 [37.90 | 41.58 [ 41.40 23.98 30.00 23.98
HE80 [MCso| 2| 58 [ 5290 | Full | 78.00 | 78.00 | 82.56 | 82.24 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR072112E

FCC Band Il MIMO
Average FCC EIRP
Data S RU. Conducted Conduc_tec_i DG_ Power .
Mod. NTX CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) . (dBm) (dBm) Limit
(dBm)
Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5
HE20 [ MCSO| 2 52 5260 | Full |16.10 | 14.20 | 18.26 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 60 5300 Full |16.10 (13.90 | 18.15 23.98 -0.40 26.99 Pass
HE20 [ MCSO| 2 64 5320 | Full |16.10 | 13.90 | 18.15 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 64 5320 | 26/8 | 7.10 | 4.60 | 9.04 23.98 -0.40 26.99 Pass
HE20 [ MCSO| 2 64 5320 | 52/40 | 10.10 | 7.60 |12.04 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 64 5320 [106/54( 13.40 (10.80 | 15.30 23.98 -0.40 26.99 Pass
HE40 [ MCSO| 2 54 5270 | Full |15.60 | 13.80 | 17.80 23.98 -0.40 26.99 Pass
HE40 | MCSO| 2 62 5310 | Full [15.70 (13.50 [ 17.75 23.98 -0.40 26.99 Pass
HE40 [ MCSO| 2 62 5310 |242/62] 13.50 | 10.70 | 15.33 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2 58 5290 | Full [15.60 (13.70 [17.76 23.98 -0.40 26.99 Pass
HE80 [ MCSO| 2 58 5290 |484/66| 13.30 | 10.70 | 15.20 23.98 -0.40 26.99 Pass
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Report Number : FRO72112E

TEST RESULTS DATA
Power Spectral Density

Band Il MIMO

Average Average
Data Freq. RU. POW?r PSD DG_ Pass
Mod. | o2 INDf CH. | iy | Conig Density Limit EED) IFail

(dBm/MHz) (dBm/MHz)

Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5

HE20 [MCSO| 2| 52 | 5260 | Full 7.96 11.00 1.85 Pass
HE20 [MCSo| 2| 60 | 5300 | Full 7.83 11.00 1.85 Pass
HE20 [MCSO| 2| 64 | 5320 | Full 7.38 11.00 1.85 Pass
HE20 [MCso| 2| 64 | 5320 | 26/8 7.03 11.00 1.85 Pass
HE20 |MCSO| 2| 64 | 5320 | 52/40 7.14 11.00 1.85 Pass
HE20 [MCso| 2| 64 | 5320 [106/54 7.17 11.00 1.85 Pass
HE40 [MCSO| 2| 54 | 5270 | Full 4.29 11.00 1.85 Pass
HE40 [Mcso| 2| 62 [ 5310 | Full 4.29 11.00 1.85 Pass
HE40 |[MCSO| 2 | 62 | 5310 |242/62 4.18 11.00 1.85 Pass
HEsO [McCso| 2| 58 [ 5290 | Full 1.29 11.00 1.85 Pass
HE80 |[MCSO| 2 | 58 | 5290 |484/66 1.07 11.00 1.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRO72112E

Band IIl MIMO

99% 26 dB IC 99% IC 99% Foc2eds [ OB

Data Freq. RU_ Bandwidth Bandwidth Bandwic_jth_ Bandwi_dth Bandwigth_ Straddle

Mod. Rate NT{ CH. (MH2) Config| InU-NII 2C In U-NIl 2C | Power Limit EIRP Limit Power Limit Channel
, (MH2) (MH2) (dBm) (dBm) (dBm) e
Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 | Ant5 [ Ant4 | Ant5

HE20 [ MCso0| 2| 100 | 5500 | Full | 18.95 | 18.95 | 22.55 | 22.50 23.78 29.78 23.98
HE20 [Mcso| 2| 116 | 5580 [ Full | 18.95 | 18.95 | 22.85 | 22.50 23.78 29.78 23.98
HE20 [MCso0| 2| 140 | 5700 | Full | 18.95 | 18.95 | 22.50 | 22.60 23.78 29.78 23.98
HE40 [Mcso| 2| 102 | 5510 [ Full | 37.90 [ 37.90 | 41.40 | 41.04 23.98 30.00 23.98
HE40 [MCs0| 2| 110 | 5550 | Full | 38.00 | 38.00 | 41.40 | 4158 23.98 30.00 23.98
HE40 [MCso| 2| 134 | 5670 | Full [ 37.80 [ 37.90 | 4122 | 41.76 23.98 30.00 23.98
HE80 [MCsS0| 2| 106 | 5530 | Full | 78.36 | 78.24 | 81.92 | 82.24 23.98 30.00 23.98
HEB0 [Mcso[ 2| 122 | 5610 | Full | 78.36 | 78.12 | 82.56 | 82.24 23.98 30.00 23.98
Band Ill straddle channel MIMO

99% 26 dB IC 99% IC 99% FCC 26dB Banc:’W?(ih or

Data Fred) RU' Bandwidth Bandwidth Bandwidth Bandwi'dth Bandwigth_ Straddle

Mod. Rate NTY CH. (MHZ) Config| In U-NII 2C In U-NII 2C | Power Limit EIRP Limit Power Limit s ——
(MH2) (MH2) (dBm) (dBm) (dBm) i
Ant4 [ Ant5 | Ant4 | Ant5 | Ant4 | Ant5 [ Ant4 | Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5

HE20 [MCso[ 2| 144 | 5720 | Full | 1450 | 1450 | 16.15 | 16.30 22.61 28.61 23.08 425 | 4.3
HE40 [MCso| 2| 142 | 5710 | Full | 34.00 | 34.10 | 35.70 | 35.88 23.98 30.00 23.98 381 | 3.18
HEB0 [MCso| 2| 138 | 5690 | Full | 74.36 | 74.24 | 76.28 | 76.28 23.98 30.00 23.98 276 | 2.76
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TEST RESULTS DATA

Average Power Table

Report Number : FR072112E

FCC Band Il MIMO
Average FCC EIRP
Data S RU_ Conducted Conduc@eq DG_ Power .
Mod. NTH CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
(dBm) (dBm)
(dBm)
Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5
HE20 | MCSO| 2 | 100 | 5500 | Full |16.10 | 14.10 |18.22 23.98 -0.40 26.99 Pass
HE20 [ MCSO| 2| 100 | 5500 | 26/0 | 7.70 | 5.30 | 9.67 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 [ 10.90 | 8.50 |12.87 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 | 100 | 5500 |106/53| 13.80 | 11.30 | 15.74 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 | 116 | 5580 | Full |16.20 | 13.90 |18.21 23.98 -0.40 26.99 Pass
HE20 [MCSO| 2| 140 | 5700 | Full |15.40 | 13.80 | 17.68 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2| 140 | 5700 | 26/8 | 7.00 | 4.80 | 9.05 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40| 9.80 | 7.40 [11.77 23.98 -0.40 26.99 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54| 13.00 | 10.70 | 15.01 23.98 -0.40 26.99 Pass
HE40 [ MCSO| 2| 102 | 5510 | Full |15.60 [ 13.70 | 17.76 23.98 -0.40 26.99 Pass
HE40 | MCSO| 2 | 102 | 5510 |242/61|13.30 | 10.80 | 15.24 23.98 -0.40 26.99 Pass
HE40 | MCSO| 2 | 110 | 5550 | Full |15.80 | 13.60 |17.85 23.98 -0.40 26.99 Pass
HE40 | MCSO| 2 | 134 | 5670 | Full |14.60 | 13.10 | 16.92 23.98 -0.40 26.99 Pass
HE40 [ MCSO| 2 | 134 | 5670 |(242/62]12.20 | 10.30 | 14.36 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2| 106 | 5530 | Full |15.80 [ 13.70 | 17.89 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2 | 106 | 5530 |484/65| 14.00 | 11.40 | 15.90 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2 | 122 | 5610 | Full [15.80 [13.30 |17.74 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2 | 122 | 5610 |484/66| 13.70 | 10.90 | 15.53 23.98 -0.40 26.99 Pass
FCC Band Il straddle channel MIMO
Average FCC EIRP
Data e, RU_ Conducted Conduc?eq DG_ Power .
Mod. NTH CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
(dBm) (dBm)
(dBm)
Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 [ Ant5
HE20 [MCSO| 2 | 144 | 5720 | Full |16.00 | 14.30 | 18.24 23.08 -0.40 26.99 Pass
HE40 | MCSO| 2 | 142 | 5710 | Full |15.10 | 13.30 (17.30 23.98 -0.40 26.99 Pass
HE80 | MCSO| 2 | 138 | 5690 | Full |15.00 |13.40 |(17.28 23.98 -0.40 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FRO72112E

Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DG_ Pass
Mod. Rate NTY CH. (MHz2) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant4 [ Ant5 | SUM | Ant4 [ Ant5 | Ant4 | Ant5
HE20 [ MCSO| 2 | 100 | 5500 | Full 7.72 11.00 0.88 Pass
HE20 [ MCSO| 2 | 100 | 5500 | 26/0 7.46 11.00 0.88 Pass
HE20 [ MCSO| 2 | 100 | 5500 | 52/37 7.59 11.00 0.88 Pass
HE20 [ MCSO| 2 | 100 | 5500 [106/53 7.36 11.00 0.88 Pass
HE20 [ MCSO| 2 | 116 | 5580 | Full 7.72 11.00 0.88 Pass
HE20 [ MCSO| 2 | 140 | 5700 | Full 6.94 11.00 0.88 Pass
HE20 [ MCSO| 2 | 140 | 5700 | 26/8 6.71 11.00 0.88 Pass
HE20 [ MCSO| 2 | 140 | 5700 | 52/40 6.85 11.00 0.88 Pass
HE20 [ MCSO| 2 | 140 | 5700 [106/54 6.81 11.00 0.88 Pass
HE40 [ MCSO| 2 | 102 | 5510 ( Full 4.20 11.00 0.88 Pass
HE40 [ MCSO| 2 | 102 | 5510 |242/61 3.92 11.00 0.88 Pass
HE40 [ MCSO| 2 | 110 | 5550  Full 4.85 11.00 0.88 Pass
HE40 [ MCSO| 2 | 134 | 5670 | Full 3.59 11.00 0.88 Pass
HE40 | MCSO| 2 | 134 | 5670 |242/62 3.35 11.00 0.88 Pass
HE80 [ MCSO| 2 | 106 | 5530  Full 1.88 11.00 0.88 Pass
HE80 [ MCSO| 2 | 106 | 5530 [484/65 1.43 11.00 0.88 Pass
HE80 [ MCSO| 2 | 122 | 5610 | Full 1.89 11.00 0.88 Pass
HE80 [ MCSO| 2 | 122 | 5610 [484/66 1.79 11.00 0.88 Pass
Band lll straddle channel MIMO
Average Average
Data Freq. RU. Powgr PSD DGf Pass
Mod. | pore NP{ CH- [ iz | Confia Density il (=) IFail
(dBm/MHz) (dBm/MHz)
Ant4 [ Ant5 | SUM [ Ant4 [ Ant5 | Ant4 | Ant5
HE20 [ MCSO| 2 | 144 | 5720 | Full 7.67 11.00 0.88 Pass
HE40 [ MCSO| 2 | 142 | 5710 | Full 3.86 11.00 0.88 Pass
HE80 [ MCSO| 2 | 138 | 5690 | Full 0.58 11.00 0.88 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR072112E

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C

Test Engineer : [Tom Lee

Relative Humidity : |42~50%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 072112
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m
he] e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
() S S S S-SR S |
> 4
2
4
4
g
30t & <
1 O
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.150000 32.42 56.00 23.58 | L1 OFF 19.6
0.150000 38.72 66.00 27.28 | L1 OFF 19.6
0.165750 29.93 55.17 25.24 | L1 OFF 19.6
0.165750 35.33 65.17 29.84 | L1 OFF 19.6
0.189510 31.92 54.06 22.14 | L1 OFF 19.6
0.189510 37.95 64.06 26.11 | L1 OFF 19.6
0.339000 23.12 49.23 26.11 | L1 OFF 19.6
0.339000 25.00 59.23 3423 | L1 OFF 19.6
0.501000 26.69 46.00 19.31 | L1 OFF 19.6
0.501000 29.09 56.00 2691 | L1 OFF 19.6
11.359500 27.56 50.00 2244 | L1 OFF 20.1
11.359500 30.09 60.00 2991 | L1 OFF 20.1




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

072112
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

> 60'\ CISPR:OP LimitatMain Pports
[a4] i SR
o° i, S D |
'E 504 - _— : CISPR-Ave Limitiat Main Plorts
[0] SO S O N S S b |
a -
- 401,
1*e
s0i?¢ 2 *
1 Y N
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.162240 31.89 55.35 23.46 | N OFF 19.5
0.162240 38.62 65.35 26.73 | N OFF 19.5
0.190500 30.99 54.02 23.03 | N OFF 19.5
0.190500 36.13 64.02 27.89 | N OFF 195
0.234870 28.25 52.28 24.03 | N OFF 19.5
0.234870 31.93 62.28 30.35 | N OFF 19.5
0.326040 26.37 49.55 23.18 | N OFF 19.5
0.326040 29.10 59.55 30.45 | N OFF 19.5
3.338250 23.98 46.00 22.02 | N OFF 19.6
3.338250 24.94 56.00 31.06 | N OFF 19.6
10.720950 27.08 50.00 2292 | N OFF 19.8
10.720950 29.46 60.00 30.54 | N OFF 19.8




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR072112E

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 21~25°C

Jesse Wang , Stan Hsieh, KenWu
Relative Humidity : 48~53%

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5126.1 50.32 -23.68 74 39.84 34.37 11.54 | 35.43 100 116 P H
5150 40.37 -13.63 54 29.83 34.4 11.56 | 35.42 100 116 A H
* 5180 110.27 - - 99.63 34.47 11.58 | 3541 100 116 P H
* 5180 102.67 - - 92.03 34.47 11.58 | 3541 100 116 A H
H

802.11a
H

CH 36

5125.58 48.81 -25.19 74 38.33 34.37 11.54 | 3543 | 354 62 P \%

5180MHz
5149.76 39.74 -14.26 54 29.2 34.4 11.56 | 3542 | 354 62 A \%
* 5180 105.84 - - 95.2 34.47 11.58 | 3541 | 354 62 P V
* 5180 98.12 - - 87.48 34.47 11.58 | 3541 | 354 62 A \%
V
\%
5135.46 49.41 -24.59 74 38.91 34.37 11.55 | 35.42 100 116 P H
5142.48 39.82 -14.18 54 29.29 34.4 11.55 | 35.42 100 116 A H
* 5220 110.12 - - 99.4 345 11.62 354 100 116 P H
* 5220 102.84 - - 92.12 34.5 11.62 354 100 116 A H
5426.96 47.55 -26.45 74 36.33 34.7 11.84 | 35.32 100 116 P H

802.11a
5459.16 38.95 -15.05 54 27.68 34.7 11.88 | 35.31 100 116 A H

CH 44

5087.1 48.59 -25.41 74 38.3 34.23 115 35.44 | 333 61 P \%

5220MHz
5137.28 39.45 -14.55 54 28.95 34.37 1155 | 3542 333 61 A \%
* 5220 106.03 - - 95.31 34.5 11.62 354 333 61 P \Y,
* 5220 98.63 - - 87.91 345 11.62 354 333 61 A \%
5358.92 47.41 -26.59 74 36.49 34.5 11.77 | 35.35 | 333 61 P \Y,
5458.6 38.9 -15.1 54 27.63 34.7 11.88 | 35.31 333 61 A \%

TEL : 886-3-327-3456 Page Number : Clof C44

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

5086.84 48.52 -25.48 74 38.23 34.23 11.5 35.44 100 114 P H
5090.48 39.68 -14.32 54 29.31 34.3 11.51 35.44 100 114 A H
* 5240 109.92 - - 99.17 345 11.64 35.39 100 114 P H
* 5240 102.55 - - 91.8 345 11.64 35.39 100 114 A H
5425.56 47.32 -26.68 74 36.11 34.7 11.84 35.33 100 114 P H
802.Ha 5460 38.97 -15.03 54 27.7 34.7 11.88 35.31 100 114 A H
a8 5097.5 49.04 -24.96 74 38.67 34.3 11.51 35.44 400 19 P \%
5240MHz
5092.82 39.47 -14.53 54 29.1 34.3 11.51 35.44 400 19 A \%
* 5240 105.85 - - 95.1 345 11.64 | 35.39 | 400 19 P \Y,
* 5240 98.05 - - 87.3 345 11.64 | 35.39 | 400 19 AV
5413.52 48.32 -25.68 74 37.12 34.7 11.83 35.33 400 19 P \%
5458.6 38.92 -15.08 54 27.65 34.7 11.88 35.31 400 19 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2of C44
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 45.27 -22.93 68.2 49.25 37.47 17.58 | 59.03 100 0 P H
15540 45.2 -28.8 74 40.22 40.1 21.65 | 56.77 100 0 P H
H

802.11a
H

CH 36
10360 42.78 -25.42 68.2 46.76 37.47 17.58 | 59.03 100 0 P \%

5180MHz
15540 45.64 -28.36 74 40.66 40.1 21.65 | 56.77 100 0 P \Y,
\%
\Y,
10440 43.46 -24.74 68.2 47.25 37.53 17.65 | 58.97 100 0 P H
15660 46.16 -27.84 74 40.73 40.45 21.73 | 56.75 | 100 0 P H
H

802.11a
H

CH 44
10440 44.73 -23.47 68.2 48.52 37.53 17.65 | 58.97 100 0 P V

5220MHz
15660 45.59 -28.41 74 40.16 40.45 21.73 | 56.75 | 100 0 P \%
V
V
10480 43.79 -24.41 68.2 47.47 37.58 17.68 | 58.94 | 100 0 P H
15720 46.51 -27.49 74 40.91 40.58 21.76 | 56.74 | 100 0 P H
H

802.11a
H

CH 48
10480 44.03 -24.17 68.2 47.71 37.58 17.68 | 58.94 | 100 0 P \%

5240MHz
15720 47.21 -26.79 74 41.61 40.58 21.76 | 56.74 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3of C44
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5148.98 49.16 -24.84 74 38.62 34.4 11.56 35.42 100 116 P H

5150 40.85 -13.15 54 30.31 34.4 11.56 35.42 100 116 A H

* 5180 109.3 - - 98.66 34.47 11.58 35.41 100 116 P H

* 5180 100.4 - - 89.76 34.47 11.58 35.41 100 116 A H

802.11ax H
HE20 Full H
CH 36 5117.52 48.35 -25.65 74 37.92 34.33 11.53 35.43 354 62 P \%
5180MHz 5149.76 39.85 |-14.15 54 29.31 34.4 1156 | 3542 | 354 | 62 AV
* 5180 105.97 - - 95.33 34.47 11.58 3541 354 62 P \%

* 5180 96.27 - - 85.63 34.47 11.58 3541 354 62 A \%

\%

\%

5141.44 48.99 -25.01 74 38.46 34.4 11.55 35.42 100 116 P H

5138.58 39.59 -14.41 54 29.09 34.37 11.55 35.42 100 116 A H

* 5220 108.63 - - 97.91 34.5 11.62 354 100 116 P H

* 5220 100.13 - - 89.41 345 11.62 354 100 116 A H

802.11ax 5419.96 47.7 -26.3 74 36.5 34.7 11.83 35.33 100 116 P H
HEZ20 Full 5459.72 38.95 -15.05 54 27.68 34.7 11.88 35.31 100 116 A H
CH 44 5127.14 49.01 -24.99 74 38.53 34.37 11.54 35.43 333 61 P \%
5220MHz 5134.68 39.45 | -14.55 54 2896 | 3437 | 1154 | 3542 | 333 | 61 AV
* 5220 105.63 - - 94.91 34.5 11.62 354 333 61 P \%

* 5220 96.06 - - 85.34 34.5 11.62 35.4 333 61 A \%

5351.08 49.46 -24.54 74 38.55 345 11.76 35.35 333 61 P \%

5460 38.95 -15.05 54 27.68 34.7 11.88 35.31 333 61 A \%

TEL : 886-3-327-3456 Page Number : C4 of C44
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5078.52 48.72 -25.28 74 38.43 34.23 11.5 35.44 100 114 P H
5089.7 39.53 -14.47 54 29.16 34.3 11.51 35.44 100 114 A H
5240 109.95 - - 99.2 345 11.64 35.39 100 114 P H
5240 100.35 - - 89.6 345 11.64 35.39 100 114 A H
802.11ax 5407.92 47.44 | -26.56 74 36.25 34.7 11.82 | 3533 | 100 | 114 | P | H
HE20 Full 5460 38.95 -15.05 54 27.68 34.7 11.88 35.31 100 114 A H
CH 48 5101.92 48.8 -25.2 74 38.42 34.3 11.52 35.44 400 19 P \%
5240MHz 5120.38 39.46 | -14.54 54 29.03 | 3433 | 1153 | 3543 | 400 | 19 | A | V
5240 105.15 - - 94.4 345 11.64 35.39 400 19 P \%
5240 95.82 - - 85.07 345 11.64 | 35.39 | 400 19 AV
5434.8 48.06 | -25.94 74 36.83 34.7 11.85 | 35.32 | 400 19 P |V
5459.72 38.9 -15.1 54 27.63 34.7 11.88 35.31 400 19 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5of C44
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 42.89 |-25.31 68.2 46.87 | 37.47 | 17.58 | 59.03 | 100 0 P | H
15540 4517 |-28.83 74 40.19 40.1 21.65 | 56.77 | 100 0 P | H
802.11ax H
HE20 Full H
CH 36 10360 43.01 |-25.19 68.2 46.99 | 37.47 | 17.58 | 59.03 | 100 0 P |V
5180MHz 15540 45.05 |-28.95 74 40.07 40.1 21.65 | 56.77 | 100 0 P |V
Y
Y
10440 43.37 |-24.83 68.2 4716 | 37.53 | 17.65 | 58.97 | 100 0 P | H
15660 46.03 | -27.97 74 40.6 40.45 | 21.73 | 56.75 | 100 0 P | H
802.11ax H
HE20 Full H
CH 44 10440 4512 | -23.08 68.2 4891 | 37.53 | 17.65 | 58.97 | 100 0 P |V
5220MHz 15660 4583 |-28.17 74 40.4 40.45 | 21.73 | 56.75 | 100 0 P |V
\Y
\Y
10480 43.7 245 68.2 4738 | 37.58 | 17.68 | 58.94 | 100 0 P | H
15720 46.62 |-27.38 74 41.02 | 4058 | 21.76 | 56.74 | 100 0 P | H
802.11ax H
HE20 Full H
CH 48 10480 4482 |-23.38 68.2 48.5 37.58 | 17.68 | 58.94 | 100 0 P |V
5240MHz 15720 47.61 |-26.39 74 42.01 4058 | 21.76 | 56.74 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5149.76 54.45 -19.55 74 43.91 34.4 11.56 35.42 100 124 P H
5150 44.92 -9.08 54 34.38 34.4 11.56 35.42 100 124 A H
* 5190 105.97 - - 95.32 34.47 11.59 35.41 100 124 P H
* 5190 95.98 - - 85.33 34.47 11.59 35.41 100 124 A H
802.11ax 5454.96 47.94 -26.06 74 36.69 34.7 11.87 35.32 100 124 P H
HE40 Full 5459.72 38.92 -15.08 54 27.65 34.7 11.88 35.31 100 124 A H
CH 38 5136.5 49.9 -24.1 74 394 34.37 11.55 35.42 334 67 P \%
5190MHz 5150 42,06 |-11.94 54 31.52 34.4 1156 | 3542 | 334 | 67 AV
* 5190 102.1 - - 91.45 34.47 11.59 3541 334 67 P \%
* 5190 93.12 - - 82.47 34.47 11.59 3541 334 67 A \%
5373.48 48.28 -25.72 74 37.27 34.57 11.78 35.34 334 67 P \%
5459.16 38.89 -15.11 54 27.62 34.7 11.88 35.31 334 67 A \%
5104.78 49.74 -24.26 74 39.35 34.3 11.52 35.43 100 122 P H
5138.06 39.48 -14.52 54 28.98 34.37 11.55 35.42 100 122 A H
* 5230 105.75 - - 95.01 34.5 11.63 35.39 100 122 P H
* 5230 96.34 - - 85.6 345 11.63 35.39 100 122 A H
802.11ax 5411.84 48.01 -25.99 74 36.82 34.7 11.82 35.33 100 122 P H
HE40 Full 5460 38.94 -15.06 54 27.67 34.7 11.88 35.31 100 122 A H
CH 46 5088.66 48.9 -25.1 74 38.53 34.3 11.51 35.44 348 67 P \%
5230MHz 5094.38 394 -14.6 54 29.03 34.3 1151 | 35.44 | 348 | 67 AV
* 5230 102.14 - - 914 34.5 11.63 35.39 348 67 P \%
* 5230 93.02 - - 82.28 34.5 11.63 35.39 348 67 A \%
5360.6 47.05 -26.95 74 36.06 34.57 11.77 35.35 348 67 P \%
5459.44 38.91 -15.09 54 27.64 34.7 11.88 35.31 348 67 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10380 42.99 -25.21 68.2 46.93 37.48 17.6 59.02 100 0 P H
15570 4591 -28.09 74 40.8 40.2 21.68 56.77 100 0 P H
802.11ax H
HE40 Full H
CH 38 10380 42.78 -25.42 68.2 46.72 37.48 17.6 59.02 100 0 P \%
5190MHz 15570 46.89 |-27.11 74 41.78 40.2 21.68 | 56.77 | 100 0 P |V
\%
\%
10460 43.99 -24.21 68.2 47.74 37.55 17.66 | 58.96 100 0 P H
15690 46.61 -27.39 74 41.06 40.55 21.75 56.75 100 0 P H
802.11ax H
HE40 Full H
CH 46 10460 44.48 -23.72 68.2 48.23 37.55 17.66 58.96 100 0 P \%
5230MHz 15690 46.4 -27.6 74 40.85 | 4055 | 21.75 | 56.75 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C44
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Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.94 54.23 -19.77 74 43.69 34.4 11.56 35.42 100 122 P H
5148.98 46.1 -7.9 54 35.56 34.4 11.56 35.42 100 122 A H
* 5210 102.57 - - 91.86 345 11.61 35.4 100 122 P H
* 5210 93.37 - - 82.66 345 11.61 354 100 | 122 A | H
802.11ax 5414.92 47.89 -26.11 74 36.69 34.7 11.83 35.33 100 122 P H
HES8O0 Full 5460 38.92 -15.08 54 27.65 34.7 11.88 35.31 100 122 A H
CH 42 5142.22 52.59 -21.41 74 42.06 34.4 11.55 35.42 347 69 P \%
5210MHz 5150 42,65 |-11.35 54 32.11 34.4 1156 | 35.42 | 347 | 69 AV
* 5210 98.79 - - 88.08 345 11.61 35.4 347 69 P |V
* 5210 89.66 - - 78.95 345 11.61 35.4 347 69 AV
5416.6 48.56 -25.44 74 37.36 34.7 11.83 35.33 347 69 P \%
5460 38.92 -15.08 54 27.65 34.7 11.88 | 35.31 | 347 69 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 44.17 -24.03 68.2 48.01 37.52 17.63 58.99 100 0 P H
15630 45.56 -28.44 74 40.21 40.4 21.71 56.76 100 0 P H
802.11ax H
HES8O0 Full H
CH 42 10420 4454 | -23.66 68.2 48.38 37.52 17.63 | 58.99 | 100 0 P |V
5210MHz 15630 4549 | -2851 74 40.14 40.4 21.71 | 56.76 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C44
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5141.75 49.34 -24.66 74 38.81 344 11.55 35.42 102 117 P H

5105.35 39.7 -14.3 54 29.31 34.3 11.52 35.43 102 117 A H

* 5260 108.71 - - 97.86 34.57 11.66 35.38 102 117 P H

* 5260 102.86 - - 92.01 34.57 11.66 35.38 102 117 A H

5438.16 48.19 -25.81 74 36.96 34.7 11.85 35.32 102 117 P H

802.1a 5458.32 38.95 -15.05 54 27.68 34.7 11.88 35.31 102 117 A H

oz 5123.55 49.32 -24.68 74 38.84 34.37 11.54 35.43 400 19 P \%
5260MHz

5111.65 39.57 -14.43 54 29.15 34.33 11.52 35.43 400 19 A \%

* 5260 105.8 - - 94.95 34.57 11.66 | 35.38 | 400 19 P Y,

* 5260 98.28 - - 87.43 34.57 11.66 | 35.38 | 400 19 AV

5390.88 47.53 -26.47 74 36.44 34.63 11.8 35.34 400 19 P \%

5460 38.94 -15.06 54 27.67 34.7 11.88 35.31 400 19 A \%

5121.45 48.67 -25.33 74 38.24 34.33 11.53 35.43 100 116 P H

5140.7 39.68 -14.32 54 29.15 34.4 11.55 35.42 100 116 A H

* 5300 110.3 - - 99.27 34.7 11.7 35.37 100 116 P H

* 5300 102.94 - - 91.91 34.7 11.7 35.37 100 116 A H

5458.32 48.22 -25.78 74 36.95 34.7 11.88 35.31 100 116 P H

802.1a 5459.76 38.97 -15.03 54 27.7 34.7 11.88 35.31 100 116 A H

CHeo 5107.8 48.74 -25.26 74 38.32 34.33 11.52 35.43 394 22 P \%
5300MHz

5142.1 39.55 -14.45 54 29.02 34.4 11.55 35.42 394 22 A \%

* 5300 105.97 - - 94.94 34.7 11.7 35.37 394 22 P \%

* 5300 98.49 - - 87.46 34.7 11.7 35.37 394 22 A \%

5447.52 47.74 -26.26 74 36.5 34.7 11.86 35.32 394 22 P \%

5459.04 38.93 -15.07 54 27.66 34.7 11.88 35.31 394 22 A \%

TEL : 886-3-327-3456 Page Number : C11 of C44
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* 5320 109.91 - - 98.91 34.63 11.73 | 35.36 | 100 115 P H
* 5320 102.44 - - 91.44 34.63 11.73 | 35.36 | 100 115 A H
5432.96 48.31 -25.69 74 37.08 34.7 11.85 | 35.32 | 100 115 P H
5350.08 40.27 -13.73 54 29.36 34.5 11.76 | 35.35 | 100 115 A H
H
802.11a
H
CH 64
* 5320 105.82 - - 94.82 34.63 11.73 | 35.36 | 355 67 P \%
5320MHz
* 5320 98.42 - - 87.42 34.63 11.73 | 35.36 | 355 67 A \%
5363.84 48.39 -25.61 74 374 34.57 11.77 | 35.35 | 355 67 P \Y,
5350.08 39.13 -14.87 54 28.22 34.5 11.76 | 35.35 | 355 67 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 43.85 -24.35 68.2 47.47 37.6 17.7 58.92 100 0 P H
15780 46.71 -27.29 74 41.12 40.53 21.8 56.74 | 100 0 P H
H

802.11a
H

CH 52
10520 43.39 -24.81 68.2 47.01 37.6 17.7 58.92 100 0 P \%

5260MHz
15780 45.62 -28.38 74 40.03 40.53 21.8 56.74 | 100 0 P \Y,
\%
\Y,
10600 43.13 -30.87 74 46.65 37.6 17.76 | 58.88 100 0 P H
15900 46.6 -27.4 74 40.63 40.8 21.89 | 56.72 100 0 P H
H

802.11a
H

CH 60
10600 43.53 -30.47 74 47.05 37.6 17.76 | 58.88 100 0 P V

5300MHz
15900 46.84 -27.16 74 40.87 40.8 21.89 | 56.72 100 0 P \%
V
V
10640 43.81 -30.19 74 47.25 37.63 17.79 | 58.86 100 0 P H
15960 46.13 -27.87 74 40.11 40.8 2193 | 56.71 100 0 P H
H

802.11a
H

CH 64
10640 44.31 -29.69 74 47.75 37.63 17.79 | 58.86 100 0 P \%

5320MHz
15960 45.22 -28.78 74 39.2 40.8 2193 | 56.71 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5118.3 49.76 -24.24 74 39.33 34.33 11.53 35.43 102 116 P H

5112.35 39.6 -14.4 54 29.17 34.33 11.53 35.43 102 116 A H

* 5260 108.97 - - 98.12 34.57 11.66 35.38 102 116 P H

* 5260 99.96 - - 89.11 34.57 11.66 35.38 102 116 A H

802.11ax 5417.52 48.69 -25.31 74 37.49 34.7 11.83 35.33 102 116 P H
HE20 Full 5460 38.96 -15.04 54 27.69 34.7 11.88 35.31 102 116 A H
CH 52 5136.5 48.86 -25.14 74 38.36 34.37 11.55 35.42 400 19 P \%
5260MHz 5109.55 39.53 | -14.47 54 29.11 3433 | 11.52 | 3543 | 400 | 19 AV
* 5260 104.69 - - 93.84 34.57 11.66 35.38 400 19 P \%

* 5260 95.48 - - 84.63 34.57 11.66 35.38 400 19 A \%

5395.68 49.16 -24.84 74 37.99 34.7 11.81 35.34 400 19 P \%

5458.32 38.94 -15.06 54 27.67 34.7 11.88 35.31 400 19 A \%

5113.75 49.09 -24.91 74 38.66 34.33 11.53 35.43 101 115 P H

5142.1 39.62 -14.38 54 29.09 34.4 11.55 35.42 101 115 A H

* 5300 109.68 - - 98.65 34.7 11.7 35.37 101 115 P H

* 5300 100.08 - - 89.05 34.7 11.7 35.37 101 115 A H

802.11ax 5453.76 48.12 -25.88 74 36.87 34.7 11.87 35.32 101 115 P H
HEZ20 Full 5457.6 38.99 -15.01 54 27.72 34.7 11.88 35.31 101 115 A H
CH 60 5099.75 49.21 -24.79 74 38.84 34.3 11.51 35.44 394 22 P \%
5300MHz 5140.7 3956 | -14.44 54 29.03 34.4 1155 | 3542 | 394 | 22 AV
* 5300 105.28 - - 94.25 34.7 11.7 35.37 394 22 P \%

* 5300 95.82 - - 84.79 34.7 11.7 35.37 394 22 A \%

5450.4 47.67 -26.33 74 36.42 34.7 11.87 35.32 394 22 P \%

5458.8 38.93 -15.07 54 27.66 34.7 11.88 35.31 394 22 A \%

TEL : 886-3-327-3456 Page Number : Cl4 of C44
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* 5320 108.83 - - 97.83 34.63 11.73 | 35.36 | 102 | 114 P H
* 5320 99.51 - - 88.51 34.63 11.73 35.36 102 114 A H
5401.44 48.1 -25.9 74 36.92 34.7 11.81 35.33 102 114 P H
5350.24 41.47 -12.53 54 30.56 345 11.76 35.35 102 114 A H
802.11ax H
HE20 Full H
CH 64 * 5320 104.94 - - 93.94 34.63 11.73 35.36 353 66 P \%
5320MHz |« 5320 95.52 - - 8452 | 3463 | 11.73 | 3536 | 353 | 66 | A | V
5352.48 49.48 | -24.52 74 38.57 345 11.76 | 35.35 | 353 66 P |V
5350.08 39.98 |-14.02 54 29.07 345 11.76 | 35.35 | 353 66 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C44
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10520 44.1 -24.1 68.2 47.72 37.6 17.7 | 58.92 | 100 0 P | H
15780 47.16 |-26.84 74 4157 | 40.53 21.8 | 56.74 | 100 0 P | H
802.11ax H
HE20 Full H
CH 52 10520 42.99 |-25.21 68.2 46.61 37.6 17.7 | 58.92 | 100 0 P |V
5260MHz 15780 46.7 -27.3 74 41.11 40.53 21.8 | 56.74 | 100 0 P |V
Y
Y
10600 4351 |-30.49 74 47.03 37.6 17.76 | 58.88 | 100 0 P | H
15900 46.9 27.1 74 40.93 40.8 21.89 | 56.72 | 100 0 P | H
802.11ax H
HE20 Full H
CH 60 10600 43.43 | -30.57 74 46.95 37.6 17.76 | 58.88 | 100 0 P |V
5300MHz 15900 47.65 |-26.35 74 41.68 40.8 21.89 | 56.72 | 100 0 P |V
\Y
\Y
10640 4417 | -29.83 74 4761 | 37.63 | 17.79 | 58.86 | 100 0 P | H
15960 45.46 | -28.54 74 39.44 40.8 21.93 | 56.71 | 100 0 P | H
802.11ax H
HE20 Full H
CH 64 10640 44.04 | -29.96 74 4748 | 37.63 | 17.79 | 58.86 | 100 0 P |V
5320MHz 15960 4572 | -28.28 74 39.7 40.8 21.93 | 56.71 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C44
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5121.8 49.29 -24.71 74 38.86 34.33 11.53 35.43 100 123 P H
5118.65 39.51 -14.49 54 29.08 34.33 11.53 35.43 100 123 A H
* 5270 105.74 - - 94.88 34.57 11.67 35.38 100 123 P H
* 5270 96.29 - - 85.43 34.57 11.67 35.38 100 123 A H
802.11ax 5446.08 48.33 -25.67 74 37.09 34.7 11.86 35.32 100 123 P H
HE40 Full 5459.04 38.98 -15.02 54 27.71 34.7 11.88 35.31 100 123 A H
CH 54 5065.45 49.11 -24.89 74 38.9 34.17 11.49 35.45 341 68 P \%
5270MHz 5124.6 39.44 | -14.56 54 2896 | 3437 | 1154 | 3543 | 341 | 68 AV
* 5270 101.96 - - 91.1 34.57 11.67 35.38 341 68 P \%
* 5270 92.81 - - 81.95 34.57 11.67 35.38 341 68 A \%
5459.52 48 -26 74 36.73 34.7 11.88 35.31 341 68 P \%
5460 38.89 -15.11 54 27.62 34.7 11.88 35.31 341 68 A \%
5107.45 49.18 -24.82 74 38.76 34.33 11.52 35.43 100 115 P H
5139.3 39.68 -14.32 54 29.18 34.37 11.55 35.42 100 115 A H
* 5310 105.83 - - 94.84 34.63 11.72 35.36 100 115 P H
* 5310 97.08 - - 86.09 34.63 11.72 35.36 100 115 A H
802.11ax 5350.8 59.41 -14.59 74 48.5 345 11.76 35.35 100 115 P H
HE40 Full 5350.08 49.18 -4.82 54 38.27 34.5 11.76 35.35 100 115 A H
CH 62 5096.25 49.34 -24.66 74 38.97 34.3 11.51 35.44 355 75 P \%
5310MHz 5139.3 3953 | -14.47 54 29.03 | 3437 | 1155 | 3542 | 355 | 75 AV
* 5310 101.13 - - 90.14 34.63 11.72 35.36 355 75 P \%
* 5310 92.68 - - 81.69 34.63 11.72 35.36 355 75 A \%
5350.56 53.09 -20.91 74 42.18 345 11.76 35.35 355 75 P \%
5350.08 44.03 -9.97 54 33.12 34.5 11.76 35.35 355 75 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |[Preamp| Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
4+5 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(HIV)
10540 43.6 -24.6 68.2 47.2 37.6 17.71 | 58.91 100 0 P H
15810 46.03 -27.97 74 40.44 40.5 21.82 | 56.73 100 0 P H
802.11ax H
HE40 Full H
CH54 10540 43.61 -24.59 68.2 47.21 37.6 17.71 | 58.91 100 0 P \%
5270MHz 15810 4596 | -28.04 74 40.37 405 | 21.82 | 56.73 | 100 0 P Y%
\%
\%
10620 44.26 -29.74 74 47.73 37.62 17.78 | 58.87 100 0 P H
15930 46.7 -27.3 74 40.7 40.8 2191 | 56.71 100 0 P H
802.11ax H
HE40 Full H
CH 62 10620 43.93 -30.07 74 47.4 37.62 17.78 | 58.87 100 0 P \%
5310MHz 15930 46.99 | -27.01 74 40.99 40.8 2191 | 56.71 | 100 0 P \Y
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C44
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
5003.15 48.14 -25.86 74 38.08 34.1 11.43 35.47 100 118 H
5138.95 39.51 -14.49 54 29.01 34.37 11.55 35.42 100 118 H
* 5310 106.38 - - 95.39 34.63 11.72 35.36 100 118 H
802.11ax | * 5310 98.31 - - 87.32 | 3463 | 11.72 | 3536 | 100 | 118 H
HE40 5378.64 48.01 -25.99 74 36.93 34.63 11.79 35.34 100 118 H
Partial 5350.08 40.25 -13.75 54 29.34 345 11.76 35.35 100 118 H
242/62 5057.75 48.46 -25.54 74 38.26 34.17 11.48 35.45 373 75 \%
CH 62 5120.4 39.42 | -14.58 54 2899 | 3433 | 1153 | 3543 | 373 | 75 v
5310MHz | « 5310 103.04 - - 92.05 | 3463 | 11.72 | 3536 | 373 | 75 Vv
* 5310 93.67 - - 82.68 34.63 11.72 35.36 373 75 \%
5351.28 48.48 -25.52 74 37.57 345 11.76 35.35 373 75 \%
5459.76 38.94 -15.06 54 27.67 34.7 11.88 35.31 373 75 \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C44
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Band 2 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5145.6 48.16 -25.84 74 37.63 34.4 11.55 35.42 101 117 P H
5150 39.8 -14.2 54 29.26 34.4 11.56 35.42 101 117 A H
* 5290 102.56 - - 91.61 34.63 11.69 35.37 101 117 P H
* 5290 94.06 - - 83.11 34.63 11.69 | 35.37 | 101 | 117 A | H
802.11ax 5359.92 56.63 -17.37 74 45.71 345 11.77 35.35 101 117 P H
HES8O0 Full 5350.08 48.89 -5.11 54 37.98 345 11.76 35.35 101 117 A H
CH 58 5001.4 48.81 -25.19 74 38.75 34.1 11.43 35.47 397 20 P \%
5290MHz 5147 39.7 -14.3 54 29.17 34.4 1155 | 3542 | 397 | 20 AV
* 5290 98.66 - - 87.71 34.63 11.69 | 35.37 | 397 20 P |V
* 5290 89.56 - - 78.61 34.63 11.69 | 35.37 | 397 20 AV
5356.08 52.27 -21.73 74 41.36 345 11.76 35.35 397 20 P \%
5350.08 44.6 -9.4 54 33.69 345 11.76 | 35.35 | 397 20 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C44
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 43.24 -24.96 68.2 46.78 37.6 17.75 58.89 100 0 P H
15870 46.28 -27.72 74 40.39 40.74 21.87 56.72 100 0 P H
802.11ax H
HES8O0 Full H
CH 58 10580 4371 | -24.49 68.2 47.25 37.6 17.75 | 58.89 | 100 0 P |V
5290MHz 15870 46.15 |-27.85 74 40.26 | 40.74 | 21.87 | 56.72 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C21 of C44

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5443.12 49.46 -24.54 74 38.22 34.7 11.86 | 35.32 108 117 P H
5469.04 49.15 -19.05 68.2 37.77 34.8 11.89 | 35.31 108 117 P H
5460 39.3 -14.7 54 28.03 34.7 11.88 | 35.31 108 117 A H
* 5500 110.07 - - 98.44 35 11.93 35.3 108 117 P H
* 5500 102.64 - - 91.01 35 11.93 35.3 108 117 A H
802.11a
H
CH 100
5380.08 48.05 -25.95 74 36.97 34.63 11.79 | 35.34 | 381 17 P \%
5500MHz
5465.36 47.5 -20.7 68.2 36.12 34.8 11.89 | 35.31 | 381 17 P \Y,
5459.6 39.08 -14.92 54 27.81 34.7 11.88 | 35.31 | 381 17 A \%
* 5500 105.25 - - 93.62 35 11.93 35.3 381 17 P \%
* 5500 97.74 - - 86.11 35 11.93 35.3 381 17 A \Y,
\%
5430.4 48.05 -25.95 74 36.83 34.7 11.84 | 35.32 101 117 P H
5462.32 47.33 -20.87 68.2 36.06 34.7 11.88 | 35.31 101 117 P H
5459.92 39.15 -14.85 54 27.88 34.7 11.88 | 35.31 101 117 A H
* 5580 109.65 - - 98.07 34.87 12.02 | 35.31 101 117 P H
* 5580 102.17 - - 90.59 34.87 12.02 | 35.31 101 117 A H
802.11a
5727.83 47.87 -20.33 68.2 35.94 35 12.25 | 35.32 101 117 P H
CH 116
5396.56 48.12 -25.88 74 36.95 34.7 11.81 | 35.34 | 367 21 P \%
5580MHz
5462.56 47.16 -21.04 68.2 35.79 34.8 11.88 | 35.31 | 367 21 P V
5459.68 39.04 -14.96 54 27.77 34.7 11.88 | 35.31 | 367 21 A \%
* 5580 104.86 - - 93.28 34.87 12.02 | 35.31 | 367 21 P \%
* 5580 97.38 - - 85.8 34.87 12.02 | 35.31 | 367 21 A \Y,
5756.81 49.66 -18.54 68.2 37.69 35 12.3 35.33 | 367 21 P \%
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* 5700 110.07 - - 98.19 35 12.2 35.32 | 100 118 P H
* 5700 102.46 - - 90.58 35 12.2 35.32 | 100 118 A H
5726.04 52.79 -15.41 68.2 40.86 35 12.25 | 35.32 | 100 118 P H
H
H
802.11a
H
CH 140
* 5700 106.15 - - 94.27 35 12.2 35.32 | 375 97 P \%
5700MHz
* 5700 98.51 - - 86.63 35 12.2 35.32 | 375 97 A \%
5725.56 50.98 -17.22 68.2 39.05 35 12.25 | 35.32 | 375 97 \Y,
\%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C44
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 4491 -29.09 74 47.65 37.9 18.05 | 58.69 100 0 P H
16500 49.58 -18.62 68.2 42.02 41.6 22.38 | 56.42 100 0 P H
H

802.11a
H

CH 100
11000 44.73 -29.27 74 47.47 37.9 18.05 | 58.69 100 0 P \%

5500MHz
16500 48.09 -20.11 68.2 40.53 41.6 22.38 | 56.42 100 0 P \Y,
\%
\Y,
11160 45.36 -28.64 74 47.58 37.9 18.19 | 58.31 100 0 P H
16740 48.4 -19.8 68.2 39.79 42.36 22.58 | 56.33 100 0 P H
H

802.11a
H

CH 116
11160 45.04 -28.96 74 47.26 37.9 18.19 | 58.31 100 0 P V

5580MHz
16740 47.67 -20.53 68.2 39.06 42.36 22.58 | 56.33 100 0 P \%
V
V
11400 45.42 -28.58 74 46.65 38.1 18.41 | 57.74 | 100 0 P H
17100 48.89 -19.31 68.2 40.29 42 22.87 | 56.27 100 0 P H
H

802.11a
H

CH 140
11400 46.75 -27.25 74 47.98 38.1 18.41 | 57.74 | 100 0 P \%

5700MHz
17100 49.9 -18.3 68.2 41.3 42 22.87 | 56.27 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C44
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Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5437.36 47.72 -26.28 74 36.49 34.7 11.85 35.32 100 116 P H
5466 49.5 -18.7 68.2 38.12 34.8 11.89 35.31 100 116 P H
5460 39.46 -14.54 54 28.19 34.7 11.88 35.31 100 116 A H
* 5500 108.18 - - 96.55 35 11.93 35.3 100 116 P H
802.11ax * 5500 99.68 - - 88.05 35 11.93 35.3 100 116 A H
HE20 Full 5443.92 48.26 -25.74 74 37.02 34.7 11.86 35.32 378 17 P \%
CH 100 5469.04 48.35 -19.85 68.2 36.97 34.8 11.89 35.31 378 17 P \%
5500MHz 5459.92 39.28 | -14.72 54 28.01 34.7 11.88 | 35.31 | 378 | 17 AV
* 5500 103.12 - - 91.49 35 11.93 35.3 378 17 P \%
* 5500 94.93 - - 83.3 35 11.93 35.3 378 17 A \%
\%
\%
5356.72 48.25 -25.75 74 37.34 34.5 11.76 35.35 104 117 P H
5469.52 47.55 -20.65 68.2 36.17 34.8 11.89 35.31 104 117 P H
5459.92 39.17 -14.83 54 27.9 34.7 11.88 35.31 104 117 A H
* 5580 109.28 - - 97.7 34.87 12.02 35.31 104 117 P H
802.11ax * 5580 100.83 - - 89.25 34.87 12.02 35.31 104 117 A H
HEZ20 Full 5730.035 48.59 -19.61 68.2 36.66 35 12.25 35.32 104 117 P H
CH 116 5386.72 47.71 -26.29 74 36.62 34.63 11.8 35.34 368 22 P \%
5580MHz 5462.56 4769 |-20.51 68.2 36.32 34.8 11.88 | 35.31 | 368 | 22 P |V
5458.72 39.05 -14.95 54 27.78 34.7 11.88 35.31 368 22 A \%
* 5580 103.91 - - 92.33 34.87 12.02 35.31 368 22 P \%
* 5580 95.2 - - 83.62 34.87 12.02 35.31 368 22 A \%
5731.925 48.25 -19.95 68.2 36.31 35 12.26 | 35.32 368 22 P \%
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5700 109.82 - - 97.94 35 12.2 35.32 100 117 H
5700 99.93 - - 88.05 35 12.2 35.32 100 117 H
5725.64 54.31 -13.89 68.2 42.38 35 12.25 | 35.32 100 117 H
H
802.11ax H
HE20 Full H
CH 140 5700 105.33 - - 93.45 35 12.2 35.32 374 97 \%
5700MHz 5700 95.99 - - 84.11 35 12.2 | 3532 | 374 | 97 v
5725.56 50.86 -17.34 68.2 38.93 35 12.25 | 35.32 374 97 \%
\%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11000 44.2 -29.8 74 46.94 37.9 18.05 | 58.69 | 100 0 P | H
16500 47.74 | -20.46 68.2 40.18 41.6 22.38 | 56.42 | 100 0 P | H
802.11ax H
HE20 Full H
CH 100 11000 44.43 | -29.57 74 47.17 37.9 18.05 | 58.69 | 100 0 P |V
5500MHz 16500 47.34 |-20.86 68.2 39.78 41.6 22.38 | 56.42 | 100 0 P |V
Y
Y
11160 4356 |-30.44 74 45.78 37.9 18.19 | 58.31 | 100 0 P | H
16740 48.37 |-19.83 68.2 39.76 | 4236 | 2258 | 56.33 | 100 0 P | H
802.11ax H
HE20 Full H
CH 116 11160 4456 |-29.44 74 46.78 37.9 18.19 | 58.31 | 100 0 P |V
5580MHz 16740 48.18 | -20.02 68.2 39.57 42.36 | 22.58 | 56.33 | 100 0 P |V
\Y
\Y
11400 4451 | -29.49 74 45.74 38.1 18.41 | 57.74 | 100 0 P | H
17100 48.97 |-19.23 68.2 40.37 42 22.87 | 56.27 | 100 0 P | H
802.11ax H
HE20 Full H
CH 140 11400 44.74 | -29.26 74 45.97 38.1 18.41 | 57.74 | 100 0 P |V
5700MHz 17100 48.19 |-20.01 68.2 39.59 42 22.87 | 56.27 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C27 of C44

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5452 50.46 -23.54 74 39.21 34.7 11.87 35.32 107 118 P H
5466.64 52.82 -15.38 68.2 41.44 34.8 11.89 35.31 107 118 P H
5459.92 41.88 -12.12 54 30.61 34.7 11.88 35.31 107 118 A H
* 5510 105.24 - - 93.6 35 11.94 35.3 107 118 P H
802 11ax | * 5510 96.44 - - 84.8 35 11.94 | 353 | 107 | 118 | A | H
HE40 Full 5756.81 49.27 -18.93 68.2 37.3 35 12.3 35.33 107 118 P H
CH 102 5453.92 49.59 -24.41 74 38.34 34.7 11.87 35.32 358 52 P \%
5510MHz 5466.16 52.3 -15.9 68.2 40.92 34.8 11.89 | 3531 | 358 | 52 P |V
5459.92 40.43 -13.57 54 29.16 34.7 11.88 35.31 358 52 A \%
* 5510 100.92 - - 89.28 35 11.94 35.3 358 52 P \%
* 5510 92.04 - - 80.4 35 11.94 35.3 358 52 A \%
5746.73 47.96 -20.24 68.2 36 35 12.28 | 35.32 358 52 P \%
5350.48 47.75 -26.25 74 36.84 34.5 11.76 35.35 100 116 P H
5470 47.22 -20.98 68.2 35.84 34.8 11.89 35.31 100 116 P H
5459.68 39.37 -14.63 54 28.1 34.7 11.88 35.31 100 116 A H
* 5550 104.68 - - 93.21 34.8 11.98 35.31 100 116 P H
802.11ax | * 5550 95.88 - - 84.41 34.8 11.98 | 3531 | 100 | 116 | A | H
HE40 Full 5750.195 49.56 -18.64 68.2 37.6 35 12.29 35.33 100 116 P H
CH 110 5365.36 48.59 -25.41 74 37.6 34.57 11.77 35.35 358 68 P \%
5550MHz 5468.56 47.7 -20.5 68.2 36.32 34.8 11.89 | 3531 | 358 | 68 P |V
5459.92 39.25 -14.75 54 27.98 34.7 11.88 35.31 358 68 A \%
* 5550 99.07 - - 87.6 34.8 11.98 35.31 358 68 P \%
* 5550 91.28 - - 79.81 34.8 11.98 35.31 358 68 A \%
5741.69 49.04 -19.16 68.2 37.09 35 12.27 | 35.32 358 68 P \%
TEL : 886-3-327-3456 Page Number : C28 of C44

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

5443.45 47.93 -26.07 74 36.69 34.7 11.86 35.32 100 115 P H
5465.85 48.16 -20.04 68.2 36.78 34.8 11.89 35.31 100 115 P H
5459.55 39.28 -14.72 54 28.01 34.7 11.88 35.31 100 115 A H
* 5670 105.59 - - 93.9 34.85 12.16 35.32 100 115 P H
802.11ax * 5670 96.29 - - 84.6 34.85 12.16 | 35.32 | 100 | 115 A | H
HE40 Full 5752.575 48.94 -19.26 68.2 36.98 35 12.29 35.33 100 115 P H
CH 134 5421.75 47.75 -26.25 74 36.54 34.7 11.84 35.33 377 86 P \%
5670MHz 5464.1 47.11 |-21.09| 68.2 35.74 34.8 11.88 | 35.31 | 377 | 86 P |V
5459.2 39.23 -14.77 54 27.96 34.7 11.88 35.31 377 86 A \%
* 5670 99.71 - - 88.02 34.85 12.16 | 35.32 | 377 86 P |V
* 5670 91.29 - - 79.6 34.85 12.16 35.32 377 86 A \%
5727.9 48.05 | -20.15 68.2 36.12 35 12.25 | 35.32 | 377 86 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C29 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 4456 |-29.44 74 47.24 37.9 18.06 | 58.64 | 100 0 P | H
16530 48.97 |-19.23 68.2 41.31 | 41.67 224 | 56.41 | 100 0 P | H
802.11ax H
HE40 Full H
CH 102 11020 44.43 | -29.57 74 47.11 37.9 18.06 | 58.64 | 100 0 P |V
5510MHz 16530 47.34 |-20.86 68.2 39.68 | 41.67 22.4 | 56.41 | 100 0 P |V
Y
Y
11100 43.78 | -30.22 74 46.2 37.9 18.13 | 58.45 | 100 0 P | H
16650 47.41 | -20.79 68.2 39.18 42.1 225 | 56.37 | 100 0 P | H
802.11ax H
HE40 Full H
CH 110 11100 43.98 |-30.02 74 46.4 37.9 18.13 | 58.45 | 100 0 P |V
5550MHz 16650 48.86 |-19.34 68.2 40.63 42.1 225 | 56.37 | 100 0 P |V
\Y
\Y
11340 43.89 |-30.11 74 4539 | 38.03 | 18.35 | 57.88 | 100 0 P | H
17010 48.91 |-19.29 68.2 40.17 | 4217 | 22.81 | 56.24 | 100 0 P | H
802.11ax H
HE40 Full H
CH 134 11340 4485 |-29.15 74 46.35 | 38.03 | 18.35 | 57.88 | 100 0 P |V
5670MHz 17010 48.84 |-19.36 68.2 40.1 42.17 | 22.81 | 56.24 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30 of C44

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5451.76 53.59 -20.41 74 42.34 34.7 11.87 35.32 100 119 P H
5466.16 56.42 -11.78 68.2 45.04 34.8 11.89 35.31 100 119 P H
5459.92 44.79 -9.21 54 33.52 34.7 11.88 35.31 100 119 A H
* 5530 101.55 - - 89.96 34.93 11.96 35.3 100 119 P H
802.11ax * 5530 93.61 - - 82.02 34.93 11.96 35.3 100 119 A H
HES8O0 Full 5742.32 48.72 -19.48 68.2 36.77 35 12.27 | 35.32 100 119 P H
CH 106 5452.96 49.61 -24.39 74 38.36 34.7 11.87 35.32 375 23 P \%
5530MHz 5466.64 50.13 | -18.07 68.2 38.75 34.8 11.89 | 3531 | 375 | 23 P |V
5459.92 41.64 -12.36 54 30.37 34.7 11.88 35.31 375 23 A \%
* 5530 96.81 - - 85.22 34.93 11.96 35.3 375 23 P \%
* 5530 88.79 - - 77.2 34.93 11.96 35.3 375 23 A \%
5754.605 48.93 -19.27 68.2 36.96 35 12.3 35.33 375 23 P \%
5429.8 47.89 -26.11 74 36.67 34.7 11.84 35.32 100 118 P H
5460.6 47.67 -20.53 68.2 36.4 34.7 11.88 35.31 100 118 P H
5459.2 39.51 -14.49 54 28.24 34.7 11.88 35.31 100 118 A H
* 5610 101.15 - - 89.4 35 12.06 35.31 100 118 P H
802.11ax * 5610 93.25 - - 81.5 35 12.06 | 35.31 100 118 A H
HES80 Full 5749.075 48.76 -19.44 68.2 36.79 35 12.29 35.32 100 118 P H
CH 122 5443.8 48.06 -25.94 74 36.82 34.7 11.86 35.32 384 24 P \%
5610MHz 5468.65 47.3 -20.9 68.2 35.92 34.8 11.89 | 3531 | 384 | 24 P |V
5458.5 39.28 -14.72 54 28.01 34.7 11.88 35.31 384 24 A \%
* 5610 96.55 - - 84.8 35 12.06 35.31 384 24 P \%
* 5610 89.05 - - 77.3 35 12.06 35.31 384 24 A \%
5755.725 49.03 -19.17 68.2 37.06 35 12.3 35.33 384 24 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C31of C44
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Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11060 44.59 -29.41 74 47.14 37.9 18.1 58.55 100 0 P H
16590 47.03 -21.17 68.2 39.2 41.77 22.45 | 56.39 100 0 P H
802.11ax H
HES8O0 Full H
CH 106 11060 44.46 -29.54 74 47.01 37.9 18.1 58.55 100 0 P \%
5530MHz 16590 47.07 |-21.13 68.2 39.24 | 41.77 | 2245 | 56.39 | 100 0 P |V
\%
\%
11220 449 -29.1 74 46.9 37.92 18.25 | 58.17 100 0 P H
16830 49.14 -19.06 68.2 40.48 42.3 22.66 56.3 100 0 P H
802.11ax H
HES8O0 Full H
CH 122 11220 45.06 -28.94 74 47.06 37.92 18.25 58.17 100 0 P \%
5610MHz 16830 49.57 | -18.63 68.2 40.91 42.3 2266 | 56.3 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C32 of C44
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5392.12 48.24 -25.76 74 37.15 34.63 11.8 35.34 | 100 118 P H
5465.44 47.68 -20.52 68.2 36.3 34.8 11.89 | 35.31 100 118 P H
5459.98 39.22 -14.78 54 27.95 34.7 11.88 | 35.31 100 118 A H
* 5720 111.25 - - 99.33 35 12.24 | 35.32 100 118 P H
* 5720 104.07 - - 92.15 35 12.24 | 35.32 100 118 A H
802.11a
5853.5 50.58 -17.62 68.2 38.45 35.07 12.4 35.34 | 100 118 P H
CH 144
5394.85 48.31 -25.69 74 37.15 34.7 11.8 35.34 | 373 96 P \%
5720MHz
5464.27 47.95 -20.25 68.2 36.58 34.8 11.88 | 35.31 | 373 96 P \Y,
5459.98 39.08 -14.92 54 27.81 34.7 11.88 | 35.31 | 373 96 A \%
* 5720 106.27 - - 94.35 35 12.24 | 35.32 | 373 96 P \%
* 5720 98.76 - - 86.84 35 12.24 | 35.32 | 373 96 A \Y,
5925.25 50.63 -17.57 68.2 38.34 35.2 1243 | 35.34 | 373 96 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C33 0of C44
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 44.5 -29.5 74 45.57 38.13 18.44 | 57.64 | 100 0 P H
17160 48.71 -19.49 68.2 40.36 41.73 2291 | 56.29 | 100 0 P H
H
802.11a
H
CH 144
11440 45.92 -28.08 74 46.99 38.13 18.44 | 57.64 | 100 0 P \Y
5720MHz
17160 49.3 -18.9 68.2 40.95 41.73 2291 | 56.29 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C34 of C44
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Report No. : FR072112E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5380.03 48.15 -25.85 74 37.07 34.63 11.79 35.34 100 118 P H
5463.1 47.43 -20.77 68.2 36.06 34.8 11.88 35.31 100 118 P H
5459.98 39.2 -14.8 54 27.93 34.7 11.88 35.31 100 118 A H
* 5720 110.67 - - 98.75 35 12.24 35.32 100 118 P H
802.11ax * 5720 101.53 - - 89.61 35 12.24 35.32 100 118 A H
HE20 Full 5905.75 50.24 -17.96 68.2 37.96 35.2 12.42 35.34 100 118 P H
CH 144 5442.04 48.97 -25.03 74 37.73 34.7 11.86 35.32 373 96 P \%
5720MHz 5466.22 47.11 | -21.09 68.2 35.73 34.8 11.89 | 3531 | 373 | 96 P |V
5458.81 39.08 -14.92 54 27.81 34.7 11.88 35.31 373 96 A \%
* 5720 105.46 - - 93.54 35 12.24 | 35.32 | 373 96 P |V
* 5720 96.58 - - 84.66 35 12.24 | 35.32 | 373 96 A |V
5905.75 50.64 | -17.56 68.2 38.36 35.2 1242 | 3534 | 373 96 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C350f C44
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 44.34 -29.66 74 45.41 38.13 18.44 57.64 100 0 P H
17160 48.9 -19.3 68.2 40.55 41.73 2291 | 56.29 | 100 0 P H
802.11ax H
HEZ20 Full H
CH 144 11440 45.72 -28.28 74 46.79 38.13 18.44 57.64 100 0 P \%
5720MHz 17160 49.21 | -18.99 68.2 40.86 | 41.73 | 2291 | 56.29 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C36 of C44
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Report No. : FR072112E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5383.93 48.3 -25.7 74 37.22 34.63 11.79 | 35.34 | 104 | 119 P H
5463.49 46.92 -21.28 68.2 35.55 34.8 11.88 35.31 104 119 P H
5458.81 39.04 -14.96 54 27.77 34.7 11.88 35.31 104 119 A H
5710 104.61 - - 92.71 35 12.22 35.32 104 119 P H
802.11ax 5710 95.58 - - 83.68 35 1222 | 3532 | 104 | 119 | A | H
HE40 Full 5877 50.54 -17.66 68.2 38.34 35.13 12.41 35.34 104 119 P H
CH 142 5446.33 48.6 -25.4 74 37.36 34.7 11.86 35.32 320 70 P \%
5710MHz 5468.17 47.26 |-20.94| 68.2 35.88 34.8 11.89 | 3531 | 320 | 70 P |V
5459.2 39 -15 54 27.73 34.7 11.88 35.31 320 70 A \%
5710 102.57 - - 90.67 35 12.22 35.32 320 70 P \%
5710 92.63 - - 80.73 35 12.22 | 35.32 | 320 70 A |V
5944.25 50.92 -17.28 68.2 38.62 35.2 12.44 35.34 320 70 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C37 of C44
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 45.73 -28.27 74 46.88 38.12 18.42 57.69 100 0 P H
17130 48.55 | -19.65 68.2 40.07 41.87 22.89 | 56.28 | 100 0 P H
802.11ax H
HE40 Full H
CH 142 11420 43.94 |-30.06 74 45.09 38.12 18.42 | 57.69 | 100 0 P |V
5710MHz 17130 49.23 |-18.97| 68.2 40.75 | 41.87 | 22.89 | 56.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C38 of C44
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Band 3 Straddle Channel
WIFI 802.11ax HE8O0 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5414.35 48.53 -25.47 74 37.33 34.7 11.83 35.33 100 121 P H
5468.17 46.66 -21.54 68.2 35.28 34.8 11.89 35.31 100 121 P H
5459.2 39.11 -14.89 54 27.84 34.7 11.88 35.31 100 121 A H
* 5690 101.78 - - 89.91 35 12.19 | 35.32 | 100 | 121 P H
802 11ax | * 5690 92.59 - - 80.72 35 1219 | 3532 | 100 | 121 | A | H
HES80 Full 5939.8 50.32 -17.88 68.2 38.02 35.2 1244 | 3534 | 100 | 121 P H
CH 138 5458.03 49.17 -24.83 74 37.9 34.7 11.88 35.31 325 71 P \%
5690MHz 5467.78 47.04 | -21.16 68.2 35.66 34.8 11.89 | 3531 | 325 | 71 P |V
5459.98 39 -15 54 27.73 34.7 11.88 35.31 325 71 A \%
* 5690 97.9 - - 86.03 35 12,19 | 35.32 | 325 71 P |V
* 5690 89.7 - - 77.83 35 12,19 | 35.32 | 325 71 A |V
5887.9 51.01 -17.19 68.2 38.74 35.2 12.41 35.34 325 71 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C39 of C44
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Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 45.32 -28.68 74 46.65 38.08 18.38 57.79 100 0 P H
17070 48.84 | -19.36 68.2 40.19 42.07 22.84 | 56.26 | 100 0 P H
802.11ax H
HES8O0 Full H
CH 138 11380 43.85 |-30.15 74 45.18 38.08 18.38 | 57.79 | 100 0 P |V
5690MHz 17070 4852 | -19.68 68.2 39.87 | 42,07 | 22.84 | 56.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C40 of C44
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Emission above 18GHz

WIFI 802.11ax HE40 Full (SHF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
39824 43.65 -30.35 74 42.09 44.1 12.04 | 54.58 150 0 P H
H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE40 Full
39802 44.94 -29.06 74 43.42 44.1 12.03 | 54.61 150 0 P \%
SHF
\Y,
\%
\%
\Y,
\%
\Y,
\%
V
V
\%
V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 C41 of C44
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+5 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 20.77 -19.23 40 25.53 24.32 0.93 30.01 - - P H
170.67 23.2 -20.3 43.5 35.49 15.46 2.19 29.94 - - P H
194.43 19.28 | -24.22 43.5 32.04 14.83 2.34 29.93 - - P H
775.3 30.01 -15.99 46 27.11 27.65 4.75 29.5 - - P H
878.9 31.89 -14.11 46 27.04 28.89 5.05 29.09 - - P H
959.4 33.63 |-12.37 46 26.58 30.41 5.29 28.65 | 100 0 P H
H
H
H
H
H
802.11ax
H
HE40 Full
L 30 30.63 -9.37 40 35.39 24.32 0.93 30.01 100 0 P \%
43.5 20.43 -19.57 40 32.12 17.2 1.11 30 - - P \%
58.35 20.92 -19.08 40 37.74 11.89 1.28 29.99 - - P \%
764.8 30.58 -15.42 46 27.62 27.79 4.7 29.53 - - P \%
855.8 31.68 -14.32 46 27.04 28.85 4.98 29.19 - - P \%
953.1 33.05 -12.95 46 26.04 30.42 5.27 28.68 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C42 of C44

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FRO72112E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C43 of C44
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+5 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Appendix D. Radiated Spurious Emission

Temperature : 21~25°C

Test Engineer : Jesse Wang , Stan Hsieh, KenWu
Relative Humidity : 48~53%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D156
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

445 Horizontal Fundamental

1 (@BuVim) Date: 2020-08-01 J a8y Date: 20200801
1300) 1300
1200) 1200
1
1109 00|

100.0| A 100.0|
wd g

s00) o0
700) 704 v
w ‘\ «d

. A6 5
““’ o e ~ 9 A i
A e R i
400 " ¥ 4000 qpm
300 304
200 200
100 100
030, 5050 5070, 5090, 0 105150 570 5190 G210 520 5a 00 7000 T 000, 5000 5000, 7000
Frequency (HHr) Frequency (H)
site +03CHOT-HY site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peal
Peak Project 072112 Project 1072112
Mode i Mode i1
) @Buvim) Date: 2020.08.01
1300
1200
1109

00— - —
309
209
109
030, 5050 5070, 5080 W0, 51305150 5170 5100 6210 5230 52
Frequency (WHz)
site +03CHO7-HY
Condition + AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. m Left blank

TEL : 886-3-327-3456 Page Number : D2 of D156
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FRO72112E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

4+5 Vertical Fundamental

) aBovim) Dot 20200801 o) Date: 20200801
1300 1300
1200 120
1ol o) .
1000 100
509 a0
00 s00)
704 70 seaxu
a0 " o0l o
B lonii ot " s00) P Po T — e Dy
109 00 it eI
300 30
200 20
100 10
oo S0, ST S0%0. o, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 . D To00
Freaquency (i) requency )
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode i1 Mode i1
) aBovim) Date: 20200801
1300
1200
1ol
1000
0 W
00
700
s
504 2t
Wi AL L L
309
200
100
G0 5030 S5, 070 5090, 50, 510, G150 5170, 510, 210 %0, 5200
Froquency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak

Avg. D Left blank

TEL : 886-3-327-3456 Page Number : D3 of D156
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

oo 20200801 - oae 20200801
1500 1300
1200 1200
109 o
1009 /\,\ 1009
a0 %0
a0 w09
700 700 L peAwn
soqf, | v e 500 p T T =
o : b O e L
%00 500
209 204
109 109
s 0% 0T, 0% Biia E 0 B0 S o @ L ) i o o )
Meavoney 1) recuene )
site 0scHo7-HY sie 03cHo7-HY
Conditon - PEAK BE 74 3m HE_ANT 00075962 HORIZONTAL Conditon: PEAKIUNI) 3m HE_ANT 00075962 HORIZONTAL
- RBUWFL000.000KHz VBW:300.000K0Hz SWT:Auto  RBW:1000.000KH: VBW:3000.000KHz SWT-Auto
Detector Peak Detector  :Peak
Pe ak Project om112 Project om112
Mode Mode 12
i oo 20200801
1309
1200
1o
1009
a0
s
700
o -
o Jf
40,0, 1 \‘K
300
200
109
oo s o0 oTo. 0% Biia. 5 510 G0 Siee sio s
Meavone )
0scHo7HY
Condion | AVG_BE 54 3m HE_ANT 00075962 HORIZONTAL
- RBUI-L000.000KHz VBWA0.010K0e SWTAuto
Detector - Peak
Avg Left blank
. Mode 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D4 of D156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

4+5

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01
PERK_BE 74
5350, 5370, 5990 5410 5430, 546

Condition

ency (Miz)
£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak

Left blank

Avg.

A (@BuVim)

Date: 20200801

L

)W\

AVG_BE[ 54|

180 5210, 5230 5250, 5270, 52%0. 5310 5330,
Froquency (MHz)

Condition

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak

Project 072112

2

5350, 5370, 5990 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRO72112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

4+5

Vertical

Fundamental

100
100.0| % 1000
o
700 qoof UT T 1 Y PEAKUMIY.
00 n o’ 50 bt AR
400) 400 MW‘“"
s
i e e S 70
ey ey
e e A RO OO VBV 2000 000K At
Pe ak Project ‘072112 Project om112
Mode 22 Mode 12
00
i i
w
o A L
40,0, :
o
)
R0 o VW o0 Wi
Avg et Left blank
. Mode 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D6 of D156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

PERK_BE 74

£
A
ol il i T

100

ency (Miz)

site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project 1072112
Mode 2

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 53%0. 6370, 5390 5410, 5430 54
Frequency (Hz)

Left blank

Avg.

A (@BuVim)

Date: 20200801

AVG_BE[ 54|

- Yy
wo
00 Y

7
00—

)
Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project 072112

Mode 2

180 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D156



SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FRO72112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

4+5

Horizontal

Fundamental

) aBovim) Dates 2020.08.01 e 0By Date: 20200801
1300 1300
1200 120
110, 100 1
1000 100
509 a0
00 s00)
700 oo T U e peakun)
a0 o0l w
a00/™ L il 20.0] A
300 30
200 20
100 10
o S0, ST 5090, o, 510,516 5170, 510, 210 %0, 52 o0 7000, £ 000 ED D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector Peak
Peak Project om112 Project on112
Mode Mode
) aBovim) Dates 2020 08.01
1300
1200
1ol
1000 W
90.0| 1
00
700
s
\
509 o
109
309
200
100
G0 5030 S5, 070 5090, 50, 510, G150 5170, 510, 210 30, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D156



FCC RADIO TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

4+5

Horizontal Fundamental

Peak

J IJ in=s

Condition

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5390 5410, 5430 54
Frequency (Hz)

£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak

Project 1072112
:3

ency (Miz)

Left blank

Avg.

A (@BuVim)

Date: 20200801

-

B

AN

AVG_BE[ 54|

Condition

160 5210, 5230, 5250,

+ 03CHO7-HY.
Detector +Peak
Project 072112

:3

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

5210, 5290. 5310, 5390, 5350. 5370, 5390 5410, 5430 5460
Frequency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR072112E




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRO72112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 1200
1100 0] .
1000 1000
900 500
00 s00)
700 oo T g peakun)
500 | 60 s
s00l it i 509 W e R
i Y o
40.0] A00] T
300 300
200 204
100 109
S0, SO0, 5070, 5080, S0, 510,510, G170, 5190, e2i0 230 52 00 7000, ET 000 ED w000, 7000
Freauency () requency (i)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector peak
Pe ak Project om112 Project om112
Mode Mode :3
) @wuvimy Dates 2020 08.01
1300
1200
1100
1000
0 A
500
700
500
\
50.) /\
300
200
100
G0 S0 S0s0. 5070, 5090, Si10._ 5130, 5150, 5170, 5190, 6210 6230, 5750
Frequency ()
+03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto
Detector peak
Avg Left blank
. Mode :3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D10 of D156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

PERK_BE 74

i
T

Pt bdedecdheiedaptid A o

ency (Miz)
site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak
Project 1072112
e :3

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5390 5410, 5430 54
Frequency (Hz)

Left blank

Avg.

A (@BuVim)

Date: 20200801

1300
1200
1109
1000

509 f
800
700

s00)

AVG_BE[ 54|

s00) JN V\'L

30
209
109

)
Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project 072112

Mode :3

180 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

445 Horizontal Fundamental

) @ouvim) Date: 2020.08.01 J o Date: 2020.08.01

1300 1300

1200 1200

1109 0] :

1000 1000

s00) 904

300 009

700/ 7001 T e ——pEaKu
w0 60 e

]
500) T} 500 e - 4
Fplatamvrhust st Wty PP e o

a0 0] it

200 204 I

200 200

100 100

S0 5050, 5070, 5000, 50 510, 5150 0. 510, 0 550 7 00 000, ) 000 m e To00
Froauency (Hr) roquency ()
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTiuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector pesk Detector +peak
Peak Project 072112 Project <0712
Mode 14 Mode 14
) @suvim) Date: 2020.08.01

1300

1200

1100

1000

309
209
109
030, 5050 5070, 5080 W0, 51305150 5170 5100 6210 5230 52
Frequency (WHz)
site +03CHO7-HY
Condition + AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. priee ;E;;:“ Left blank

TEL : 886-3-327-3456 Page Number : D12 of D156
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

4+5

Vertical

Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol 0] '
1000 100
509 a0
00 s00)
704 70 peaxuun)
600 i w0d e
w0 : i s P w——
‘WMWWWWWM”NMMW--M‘MWM Tttt o Ao A A
et
300 30
200 20
100 10
oo S0, ST 5080, e, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 . D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector spesk
Pe ak Project om112 Project om112
Mode Mode 24
) aBovim) Dates 2020 08.01
1300
1200
1ol
1000
a0
00
700
s
509
40,0, 1
309
200
100
G0 5030 S5, 070 5090, 50, 510, G150 5170, 510, 210 %0, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

4+5

Horizontal

Fundamental

A (¢Buvim) Date: 2020.08.01 el (@BuVim) Date: 2020.08.01
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 800
700) 700 L peawin|
500 h 60 e s
4 o]
500 y 50 jre
oAbl o il ey b et M b AR Nt R
400 00 et
300 s04f
209 200
100 100
0 5030 5050, 5070, 5090, 510 5130 51s0. 5170, 5190, 5210, 5230, 52 000 2000, 3000, 000 o000, 7000
Frequency (Hiz) Frequency (W)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Pe ak Project ‘072112 Project om112
Mode 5 Mode :5
A (¢Buvim) Date: 2020.08.01
1300
1200
10
1000
900
800
700
500
500
400 1
300
200
109
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)
+03CHO7-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg Left blank
. Mode :5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

4+5

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

100

PERK_BE 74

site

ency (Miz)
£ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

Detects

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
or +peak

Project 1072112
:5

Mode

5350, 5370, 5990 5410, 5430, 546

Left blank

Avg.

A (@BuVim)

Date: 20200801

snof— \

AVG_BE[ 54|

Site

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410, 5430. 5460
Froquency (MHz)

)
+ 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak

Project 1072112

Mode :5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 2020.08.01 e 0By Date: 20200801
1300 1300
1200 120
1ol o) 5
1000 100
509 a0
00 s00)
704 70 peaxuun)
a0 y o0l e
509 - x s0q] e ——
Ay TR v st
109 00}
300 30
200 20
100 10
o su S0, ST 5080, e, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 ED D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector Peak
Peak Project om112 Project on112
Mode Mode
) aBovim) Dates 2020 08.01
1300
1200
1ol
1000
a0
00
700
s
509
109
309
200
100
G0 5030 S0%. 070 5090, 50, 5105150 5170, 510, 210 30, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

4+5

Vertical Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

wwod
o
wo
i

PERK_BE 74

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project 1072112
Mode :5

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350. 6370, 5390. 5410, 5430 54
Frequency (Hz)

ency (Miz)

Left blank

Avg.

A (@BuVim)

Date: 20200801

m/
400)

AVG_BE[ 54|

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project 1072112
Mode :5

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRO72112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

4+5

Horizontal

Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
110, 100 1
1000 100
509 a0
00 s00)
700 oo T PEAKUN]
a0 J o0l _—
e “ i o RN e E—
400 2000 s
300 30
200 20
100 10
o S0, So70. 5080, e, 510, Sisn 5170, 510, 20 0. 52 o0 7000, £ 000 ED D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector spesk
Pe ak Project om112 Project om112
Mode Mode :6
) aBovim) Dates 2020 08.01
1300
1200
1ol
1000
a0
00
700
s
509
40,0, 1
309
200
100
G0 5030 S0%. 070 5090, 5o, 510, G150 5170, 510, 210 %0, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

4+5

Horizontal Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

o e

PERK_BE 74

el maern

site
Condition

Detector
Project
Mode

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5390 5410, 5430 546
Frequency (Hz)

£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

uuuuu

)

Left blank

Avg.

A (@BuVim)

Date: 20200801

i

a00f———

AVG_BE[ 54|

Site
Condition

Detector
Project
Mode

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

+ 03CHO7-HY.

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

+Peak
072112
:6

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - L

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol o) X
1000 100
509 a0
00 s00)
700 oo T g peakun)
a0 o0l w
509 s0q]
PN T SATRIY WA RRETW ST e e
300 30
200 20
100 10
o s S0, ST 5080, 5o, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 . D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode H3 Mode :6
) aBovim) Dates 2020 08.01
1300
1200
1ol
1000
a0
00
700
s
509 /
40,0, !
309
200
100
G0 5030 B0%. 070 5090, S0, 510, G150 5170, 510, 210 %0, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :6

TEL : 886-3-327-3456 Page Number : D20 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

4+5

Vertical Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

M

SO et

PERK_BE 74

1
Ay el
e P

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project 1072112
Mode :6

160 5210, 5230 5260, 5270, 5290, 5310, 5330. 5350, 6370, 5390 5410, 5430 54
Frequency (M

ency (Wiiz)

Left blank

Avg.

A (@BuVim)

Date: 20200801

509
800
700
500
500

[y I E——

AVG_BE[ 54|

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project 072112
Mode :6

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410, 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FRO72112E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

4+5

Horizontal

Fundamental

1 @BuVim)

Date: 2020-07-31

) a8y

Date: 20200731

1300 1304)
1200 1200)
1100 1100
1000 o 1004
- r
309 804
700 7001 R ek
w00 600 A6 58
50 504 Y 14—
R A e e PR Y
0 Y, S—
300 304
200 200
100 100
W o Wi e WG gue g0 s oW w0 w5 00 7000, 008, 000, ETD 5000, 7000
Frequency (H)
site +03CHOT-HY site +03CHOT-HY
Condit + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RB:1000.000KHz VBW:3000.000KHz SWT:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :
Peak Project 072112 Project ‘072112
Mode 7 Mode 7
) 0B Date: 2020.07-31
1300
1200
1109
1000
a0 =
s00)
700)
500)
o J .
i
Py - S S S Sl
300
200
100
030, 5050 5070, 5090, 50 51305150 5170 5190 G210 5230 A
Frequency (Hr)
site +03CHOT-HY
Condit + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Av Left blank
. Mod 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

4+5

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2020-07-31

PERK_BE 74

100

site £ 03CHO7-HY

5210, 5290, 5310, 5330, 5350, 5370 5390,
Frequency (MHz)

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project 1072112
Mode 7

410, 5430,

Left blank

Avg.

A (@BuVim)

Date: 20200731

s T
800
700
500

500 ~.

AVG_BE[ 54|

160 5210, 5230, 5250,

Site + 03CHO7-HY.

5210, 5290. 5310, 5390, 5350. 5370, 5390 5410 5430 5460
Froquency (MHz)

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak
Project 072112
Mode 7

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

4+5 Vertical Fundamental

) @Buvimy Date: 2020.07-31 el gBuvim) Dates 20200731
1300 1300
1200 1200
1100 0]
1000 e 1000
900 500
500 400
700 oo VT U P peacun)
500 60 s
s00) 509
Y R N P T R
w yo—
P L Py ——
300 300
200 204
100 109
S0, SO0, 5070, 5080, S0, 510. 5150, G170, 5190, e2i0 230 52 00 7000, ET 000 . w000, 7000
Frequency (H:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector peak Detector peak
Pe ak Project ‘072112 Project om112
Mode :7 Mode 27
) @wuvimy Dates2020.07.31
1300
1200
1100
1000
900
500
700
500
s00)
i ~ |
P S S N S S —
300
200
100
G0 S0 S0s0. 5070, 5090, Si10._ 5130, 5150, 5170, 5190, 210 6230, 5750
Frequency ()
+03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto
Detector peak

Avg. D Left blank

TEL : 886-3-327-3456 Page Number : D24 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020-07-31

PERK_BE 74

100

ency (Miz)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak

Project 1072112

Mode 7

160 5210, 5230 5260, 5270, 5290, 6310, 5330, 5350, 6370,
Frequency (Hz)

539, 5410, 5430 540

Left blank

Avg.

A (@BuVim)

Date: 20200731

AVG_BE[ 54|

)
Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project 072112

Mode 7

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 5370, 5390. 5410. 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

4+5 Horizontal Fundamental

A (¢Buvim) Dote: 2020.07:31 o1 0Buvim) Date: 20200731
1300 1300

1200 1200

110 o) N

1000 Ay 1000
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w00 s00
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o : 609 | _—
509 [ 500 e

okl ey P RO S i
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100 100

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170, 5190 5210 5230, 52 000 2000, 3000, 4000,
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak Detector +Peak

Pe ak Project ‘072112 Project om112
8

Mode :8 Mode

A (@BuVim) Date: 2020.07:31

1300
1200
10
1000

709

00 5030. 5050 5070 5090, 510, 5130. 5150 5170, 5190, 5210. 5230. 5260
Frequency (iz)
+ 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D26 of D156
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FCC RADIO TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

4+5

Horizontal

Peak

A (@Buvim)

Date: 2020-07-31

PERK_BE 74

£

ency (Miz)
£ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project 1072112
:8

5350, 5370 5390, 5410,

Avg.

A (@BuVim)

Date: 20200731

AVG_BE[ 54|

=

el

~

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

)
+ 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak
Project 072112

:8

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report No. : FR072112E

Fundamental

Left blank

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

) aBovim) Dates 20200731 e aBovim) Dates 20200731
1300 1300
1200 120
1ol o)
T
1000 100
i
509 a0
00 s00)
700 oo T U P peakun)
a0 o0l I w
i p— |-
509 . _ s0q] .
T S R e
a0 ool
300 30
200 20
100 10
o S0, ST 500, e, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 . D To00
Freauency (H:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode :8 Mode :8
) aBovim) Dates2020.07.31
1300
1200
1ol
1000
a0
00
700
s
509
40.0| 1
309
200
100
G0 5030 B0%. 070 5090, 50, 5130, G150 5170, 510, 210 €30, 5200
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :8

TEL : 886-3-327-3456 Page Number : D28 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020-07-31

e

100
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w00
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PERK_BE 74

it ttoe sl b g

site
Condition

Detector
Project
Mode

5230, 5250. 5210, 5290, 5310, 5390, 5350,
Frequency (MHz)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5370, 5390, 5410, 5430 54

Left blank

Avg.

A (@BuVim)

Date: 20200731

509
800
700
500
500

AVG_BE[ 54|

s00—" S— L
30
209
109

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410, 5430. 5460

Frequency (MHz)
Site + 03CHO7-HY.
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project 072112
Mode :8

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

A (@Buvim) Date: 2020.07-31 1 0B Date:2020.07:31

1300 1300

1200 1200

1109 o .

1000 1000

ey

909 904

s00) w04 |

700/ 7001 P peakun
609 i e A 54
500 e s00] g | St

(P TR U e WWWMW“M
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209 200

100 00

5030, 5050, 5070, 5000, 0. G130, 5150 G170, G190 G210 5230 52 000 7000, 5000, 000, o0, 000 7000
Frequency (WHz) Frequency (HHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 072112 Project ‘072112
Mode 9 Mode 9
A @Buvim) Date: 2020.07-31

1300

1200

1100

1000

900 =

700 ‘

600 /

500 g

00 —— —

309

209

109

030, 5050 5070, 5080 W0, 51305150 5170 5100 6210 5230 52
Frequency (WHz)
site +03CHO7-HY
Condition + AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg Left blank
. Mode 9
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FCC RADIO TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - R

4+5

Horizontal Fundamental

Peak

Date: 2020-07-31

B
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e

AL e TR TR e

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5390 5410, 5430 54
Frequency (Hz)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o Left blank

ency (Miz)

Avg.

Date: 20200731

;\\ AVG_BE[ 54|

-~

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

e Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FRO72112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O0 Full CH42 5210MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 20200731 e aBovim) Date: 20200731
1300 1300
1200 120
1ol o)
100.0| 100.0| 1
509 sty a0
00 s00)
700 oo T U P peacun)
a0 . o0l \ =
s00) " s00) . P
e e o < ot
400 200} T
300 30
200 20
100 10
o s S0, ST 5080, e, 510, 5isn 5170, 510, 20 0. 52 o0 7000, £ 000 ED D To00
Freauency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode :9 Mode 19
) aBovim) Date: 20200731
1300
1200
1ol
1000
a0
p——
00
700
s
509
T 4
109 T
309
200
100
G0 5030 S5, 070 5090, 50, 510, G150 5170, 510, 210 %0, 5250
Frequency ()
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - R

4+5

Vertical

Fundamental

A (@Buvim)

Date: 2020-07-31

100

PERK_BE 74

wwwwwm
bt

ency (Miz)

5350, 5370, 5990 5410. 5430, 546

Avg.

—

S S N N N S

Site

160 5210, 5200 5250, 5270, 5290, 5310. 5030, 53%0. 6370, 5390. 5410. 5430. 5460
Froquency (MHz)

)
+ 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project 072112

Mode :9

T T
Peak Left blank
Mode :9
o
L
600 AVG_BE |51
m

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

4+5

Horizontal

Vertical

Peak

Avg.

) @ouvim) Date: 2020.08.05 J o Date: 202008.05
1300 1304
1200 1200
1109 0]
1000 1000
s00) 909
s0ol- | - PERK(UNI) w09 PEAKIUN
700 T AR 0 700 T bt AR A
09 A6 54 609 A6 54
50,0 e - 50.0f i

e - WM\-., et AN phe WMM o v
108" it 400
200 209
200 20
100 100
W00 G000 S000_ 70060 100, 74000 16000, T80 00 W00 000 B000 70000 13000 70w 6000, 760
Frequency (H¥r) Frequency (WHn)

site +03CHO7-HY site +03CHO7-HY
Condii PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
Detector pe Detector pea
Project som112 Project som112
Mode i1 Mode i1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

4+5

Horizontal

Vertical

Peak

Avg.

(@Buvim)

Date: 20200805

100)

1000)

00|

800 - PEAK(UNT]

2o HALAE L I N

609 VG 54
|

it

[ A W

e A A i

400)
309
200
100

000 W00, 6000, 000 1000 12000 14000 16000, 130

Frequency (MHz)

site £ 03CHO7-HY.
Conditi + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
Detector :Peal
Project :072112
Mode 2

el (dBuvim)

Date: 20200805

700 TS

[N

PEAK(UNI

| L)
500] el = e
I WML” DU e
304
204
104
00 w000 o0 m o000 72000 4000 6000 18000
Frequency (g
Site +03CHO7-HY
Condt + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
Detector +Peak
Project ‘072112
Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20200805

2o AL I .

PEAK(UNT]

VG 54

» e ;
b I et N W

|

000 W00, 6000, 000 10000. 12000,
Frequency (MHz)

site £ 03CHO7-HY.

Condition + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL

Detector :Peal

Project :072112

Mode :3

14000,

16000, T80

el (dBuvim)

Date: 20200805

700 TS

[N

PEAK(UNI

AVG 54

| e o

R——

site

Detector
Project
Mode

4000, 6000 8000 10000. 12000,
Frequency (MHz)

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+Peak
:072112
i3

4000,

16000, 16000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR072112E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

4+5

Peak

Avg.

1 aBuvm) bate: 2020005
: peAKu
TR = L
I AVG_54
Mw‘« a RISy e gemaeorm)
% oo g 00 Toon A 7000 16008 a0
roauency it
ite 03cHo7.HY
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
Detect peak
Project Jonin
Mode :4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Vertical
—
AR A
MW.WWMW”WLMJMWMMA T
reqeney o
+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
Page Number : D37 of D156




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2020.08-05

100

s0d

a0

rogf LA (I Y e O N s i
60| AVG_54]
504

o Ay P

v P *MT

PERK(UNI)

E

200
109
000 000 6000 8000, 10000 12000 14000, 16000, o0
Frequency (WH)
site +03CHO7-HY
Condition + PEAK(UNII) 3m HF_ANT_00075062 HORIZONTAL
Detector +peak
Project 072112
Mode :5

vel (dBuVim)

Date: 2020-08.05

PERK(UNT)

P P P B

%%“WW(HWWTM'M
w0

VG 54

site

Condition

000 2000,

£ 03CHO7-HY

Detector +Peal

Project
Mode

072112
:5

000,

- 10000 12000,
Frequency (WHz)

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

14000,

16000,

0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

4+5

Horizontal

Vertical

Peak

Avg.

1 (¢Buvim) Date: 2020.08.05
1300
1200
110
1000
900
8091 — - PEAK(U)
700 TR AR T ]
609 G 54
500 \WWJL |
o W .
300
209
100
000 W00 6000 ©o00. 10000 12000 14000 16000 160
Frequency (MHz)
site +03CHO7-HY
Conditi + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Pea
Project 072112
Mode 6

el (dBuvim)

Date: 20200805

700 TS

l
[N

PEAK(UNI

AVG 54

500| WWLW T fsntatnnie
400 s

300]
200)
100
000 4000, 6000 8000 10000 12000  14000. 16000, 13000
Frequency (MHz)
site £ 03CHO7-HY
Conditi + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
Detector +Peak
Project :072112
Mode 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

4+5

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2020-08-01

AR

PEAK(UIE)
E—

AVG 54

L ,»M‘*'*"""WJM 1

b s

vttt

>

000 400, 6000, 8000 10000 12000.
Frequency (MHz)

)
+03CHO7-H

v
+ PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL

+Peak
1072112
7

16000, 1801

£ 03CHOT-HY

1 (080 Date:2020.08.01
09 PEAK
[ )
o T ] e
A6 54
. MWW*”‘\ S
000 2000, 000 To000 12000, 600018000

Frequency (MHz)

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

+Peak
1072112
7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

4+5

Horizontal

Vertical

Peak

Avg.

1 gBuvim) Date:2020.08.01
1300
1200
1109
1000
09
800 - PEAK(UN)
700l FHEALY AR s
600 A6 54
=
%9 WWMW‘* 1. FAR v ——— o
000 e
300
209
109
000 000, 6000 8000 10000 12000 14000 16000 10
Frequency (WHz)
site +03CHO7-HY
Conditi + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
Detector +Pea
Project s072112
Mode 8

el (dBuvim)

Date: 2020-08-01

700 TS

[N

PEAK(UNI

AVG 54

O ML WV DR e s e S|
» L

|
|
|
|

site

Detector
Project
Mode

4000,

+Peak
:072112
:8

5000,

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

0000 12000 14000 16000. 18000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz

445 Horizontal Vertical

s m) o200 2801 s b 203801
w0 0
104 04
0o o
o0 w0
%09 %0
8001 PEAK(UNI) 00 [ PEAK(UNI)
Too TV UL I 700 WLt UL AR )
600 AVG 54 609 AVG 54
509 o R s0d o e——— pe—
A0 et P AL e st
309 309
209 209
109 109

ML ST % L ST o
ooy ) romonts )

e oacHo71y sie aacHo7HY
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak Detector {peak Detect peak
project loain Project {omina
Mode :9 Mode 19

Avg.

TEL : 886-3-327-3456 Page Number : D42 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

4+5

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 2020-08-01 J a8y

1300
1200
1109
1000

s00)

700)

500
400
309
209
100

e e e

Date: 20200801

iy
PEAK BE_74 e00)

60.0]

700 U T T [l I PEAKUNI)

s00]

300]
200)

100]

site
Condition

Detector
Project
Mode

5190.
ency (WHz)
+03CHO7-HY

+ PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:072112
110

MmO A arati et |

5210, 5230, 5250, 5270, 5290, 5310, 5330.53 000 2000.

Detector
Project
Mode

:072112
110

4000,
Frequency (MHz)

+03CHOT-HY
+ PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2020-08-01

'AVG_BE_54|

5030, 5050. 5070, 5090, 5110. 5130, 5160, 5170. 5190. 5210, 5230, 5250. 5270, 5290. 5310. 5330.53%
Frequency (MHz)

()
+03CHO7-HY

+ AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto
+Peak

072112

110

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

4+5

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

S

509
500
700
500

B
p

100

PERK_BE 74

T SRS

220 5250, 5270,

5290, 5310, 5330 5360, 5370, 5390,
i

requency (MHz)

site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.
Detector +peak
Project 1072112
Mode 110

.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20200801

1000)
900
s00)
709
s00)
500 f Y

M‘Aﬂ/—'f/\

AVG_BE_54]

220 5250, 5270,

5290, 5310, 5930 5350, 5370, 5390,
Frequency (MHz)

(i)

Site + 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak
Project 072112
Mode 110

510 540 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol o)
100.0| ﬂ’ 100.0|
509 a0
L PEAK_BE_74 809
700 ool VT U peakun
a0 o0l =
"
50 - - 509 peTe— E———
o e Al Al A o ) - uW"“““‘M o
300 30
200 20
100 10
G 5030, 5050, 5070, 5090 5110 5130, 5150 5170. 5150, 5210. 5230 5250. 5270 5290, S910. 533053 o0 7000, £ 000 . D To00
Froquency () requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode :10 Mode 110
) aBovim) Dates 2020.08.01
1300
1200
1ol
1000
a0
00
700
s WG_BE 54
509 .
Y S S - (NI .
309
200
100
G0 5030, 5050 5070, 50%. 510, 130, S150. 5170, 5150, 5210. 5230 5250. 527 5290, 91, 53305350
Froquency (:)
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :10

TEL : 886-3-327-3456 Page Number : D45 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

4+5 Vertical Fundamental

A (@Buvim) Date: 202008.01

1000
s00) I

500 PERK B 74
700

500

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430 54
Frequency (MHz)

site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak — Left blank

A (@BuVim) Date: 2020.08.01

s00)
609 AVG_BE_54]

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D46 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

) aBovim) Dates 2020.08.01 e 0By Date: 20200801
1300 1300
1200 120
1ol o)
1000 100
509 a0
209 eAK S 74 00
700 oo VT [ﬂw
a0 o0l | e
500 - l 50 e e
i B
a0 00 b T
300 30
200 20
100 10
G 5030, 5050, 5070, 5090 5110 5130, 5150 5170. 5150, 5210. 5230 5250. 5270 5290, ST, 533053 o0 7000, £ 000 ED D To00
Frequency (WH:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector Peak
Pe ak Project ‘072112 Project on112
Mode 11 Mode
) aBovim) Dates 2020.08.01
1300
1200
1ol
1000
a0
00
700
60.0 /G_BE_54|
509
109
309
200
100
G0 5030, 5050 5370, 50%. 510 5130, S150. 5170, 5150, 5210. 5230 5250. 5270 5290, 91, 53305350
Froquency (H:)
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 11

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

4+5

Horizontal

Fundamental

Avg.

"
o 1
a y

500 o
400)

AVG_BE_54]

30
209
109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460

Frequency (Miz)
Site + 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak
Project 072112
Mode 11

wwod My
-
00 PEAK_BE 74
-
o] P e T L T et Ll
"
T
Peak Left blank
Mode 11

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

) @wuvimy Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 1200
1100 0]
1000 1000
900 500
209 EAK B 74 809
700 oo T U peakun)
500 60 N
500, o Ty o i 500] A WWW
L G 4 0 AWWWM‘W’“
300 300
200 204
100 109
5030, 5050, 5070, 5090, 5110, 5130 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 393053 00 7000, ET 000 . w000, 7000
Froquency () requency (i)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector peak Detector peak
Pe ak Project ‘072112 Project om112
Mode 11 Mode 111
) @Buvimy Dates 2020.08.01
1300
1200
1100
1000
900
500
700
609 G 8E 51
s00)
400 S S S ——
300
200
100
005030, 5050, 5070, 5050, 5110, 5130 5450 5170, 5190. 5210, 5230, 5250 5270, 5290, S310. 53305350
Froquency (H:)
+03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto
Detector peak
Avg Left blank
. Mode 11
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

4+5 Vertical Fundamental

A (@Buvim) Date: 202008.01

1009
%09

509

700

3o,

o arr It s A o

PERK_BE 74

309
200
100
220 5250, 5270, 5290 6310, 5390, 5350 570, 5390, 5410, 5430 54
Frequency (MHz)
site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak . Left blank

A (@BuVim) Date: 2020.08.01

W AVG_BE_54]

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430 5460
Frequency (Miz)

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

4+5

Horizontal

Fundamental

) aBovim) Date: 20200801 e aBovim) Date: 20200801
1300 1300
1200 120
1ol o)
g AR 100
509 a0
80.0) PEAK_BE 74 809
704 70 peaxum
a0 o0l o
509 m Aol bbb Ao 9 N e st A
400 i ¥ L P—
300 30
200 20
100 10
= ww mee B e s mn 5505k o0 7000, £ 000 ED D To00
Frequency (iHa) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector Peak
Pe ak Project ‘072112 Project on112
Mode 112 Mode 2
) aBovim) Date: 20200801
1300
1200
1ol
L
sorf [V
00
700 / \
800l A f “ AVG_BE 54
soa)/ 2N
40.0| ~
309
200
100
= W mee B s s s shasm0
Hrocuency (ihe)
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 112

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1 awavm) e 20200801 ot dgavm) oot 220 0001
1300 1500
1200 1200
o0 o)
100.0| A’\v",\’ 100.0|
900 / 00|
809 PEAK BE 74 809
700/ 700| PEAK(UNY,
g M o0 G 5t
500 504 e s
T, i o e NN
o Ao e A it et PP A
200 200
200 200
100 100
00 I R TR ) D o ED o )
Heasency e recuency )
ste 03cHo7-HY site 030H07-HY
Condition: PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition: PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
- RBWEL000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW-3000.000KHz SWT:Auto
Detector -peak Detector Peak
Pe ak Project om112 Project on112
Mode 2 Mode 2
1 apavm) s 0200801
1300
1200
g
1000
won (VY
0o
700
600 ,\/ \ AVG_BE 54|
soof
40.0| \\
00
200
100
00 S e o sw s s s
easency e
03CHO7-HY
Condition: AVG_BE_S4 3m HE_ANT_00075962 VERTICAL
- RBVILL000.000KHz VEWA0.010K¢z SWTiAuto
Detector Peak
Avg Left blank
. Mode 112

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

) @Buvim) Date: 2020.08.01 J o Date: 2020.08.01
1300 1300
1200 1200
1109 0]
1000 1000
s00) 904
00 PERK_BE_74 w00 S
700 X e e | B AR R e P ——peakuim|
- Jw \
s00) 509
) i o .u . e p—
100 Y ke n"“fwlwmm w0 B el
Ot
200 204
200 200
100 100
5030, 5350, 5070. 5090, 510, 5130, 5160, 5170, 5190. 5210, 5230 5250, 5370, 5290, 5310, B30 00 000, ) 000 m e To00
Frequency (HHr) Frequency (H)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTiuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector pesk Detector +pe
Peak Project 072112 Project s072112
Mode 113 Mode 113
) @suvim) Date: 2020.08.01
1300
1200
1100
1000 -
s00)
300
700
09 Wo_bE 54
500 /
00— I . S A A —
200
200
100
5030, 5350, 5070. 5090, 5110, 5130, 5160, 5170, 5190. 5710, 5230 5250, 5370, 5790, 5310, B30
auency (Hz)
sie +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SW:Auto
Detector peak
Avg Left blank
. Mode 113

TEL : 886-3-327-3456 Page Number : D53 of D156
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

4+5 Horizontal Fundamental

A (@Buvim) Date: 202008.01

1000)
900
00 PERK_BE 74
700)

l#‘

100

220 5250, 5270, 5290 6310, 5390, 5350 570, 5390, 5410, 5430 54
Frequency (MHz)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak — Left blank

A (@BuVim) Date: 2020.08.01

509
800
700
500

AVG_BE_54]
500
400) ——

30
209
109
220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)
Site + 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D54 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - L

4+5

Vertical

Fundamental

Avg.

00 5030. 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.5350
)

Site
Condition
Detector

Project
Mode

Froquency (MHz)

£ 03CHO7-HY.
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

072112
113

A @Buvim) Date: 2020.08.01 vel (GBuvim) Date: 2020.08.01
1300 1300)
1200) 1200)
1100 1100
1000 1004)
900 504
b PERBE 74 w09
700f 700f—1 n R A PrAKUN|
50 604 )
1
50| W 50,0/ st L
i Pl > . .
AR p i (T el
400 JoY: v
300| 304
200| 200)
100] 100
000 5030 5050, 5070. 5090, 5110, 5130, 5150 5170. 5190. 5210, 5230, 5250, 5270, 5290, 5310, 53905350 000 7000, 000, 000, 5000, 000, 7000
Frequency (HHi) Frequency (WH)
+03CHOT-HY +03CHO7-HY
Condition £ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition *PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+ RB:1000.000KHz VBW:3000.000KHz SWTAuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector +Peak
Peak Project 072112 Project ‘072112
Mode 3 Mode 113
) @Buvim) Date: 2020.08.01
1300
1200)
1100
1000
900
a0
700|
ooy G e
500
LY — N T S 4 AN -
300|
200|
100]

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - R

4+5

Vertical

Fundamental

-
00 PEAK_BE 74
ol i
40.0 ! f
-
e
Peak Left blank
Mode 113
%00 -
600 AVG_BE 54|
=
-
Avg Left blank
" Mode 113

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

1009 i 1000
800 JEAK_BE_73| 200
700 700| PEAK(UNY,
500) 1 M 500 WW«MANMMMM
. MNWW
= L
ok e A

Pe ak Project ‘072112 Project om112
Mode 114 Mode 114
m
o
o) o8 4
o
40,0} 1 ~——]
"

Avg Left blank

" Mode 114

TEL : 886-3-327-3456 Page Number : D57 of D156
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz - R

4+5 Horizontal Fundamental

A (@Buvim) Date: 2020.08.01

s
%01
0 [PEAK_BE_74|
700
LS

\‘KN”W‘NMW%WMMWMMWWMM

720 5250 520 5290, 5310 5330 530 6370 5390 5410 5430, 5460
Frequency (WH)
site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector i

Peak o Left blank

A (@Buvim) Date: 2020.08.01

600 AVG_BE 54
50|

s0g—t—

100]

220 5250, 5270, 5290 6310, 53%0. 5950 5370 5390, 5410, 5430, 460
Frequency (MHz)
site +03CHO7-HY

Condition +AVG_BE_S4 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. m Left blank

TEL : 886-3-327-3456 Page Number : D58 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020-08-01

EAK_BE 74

site
Condition

Detector
Project
Mode

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 530,50
Froquency (MHz)

)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20200801

I PeaKwN|

AVG 54

2000, 3000,

4000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

Avg.

A (@BuVim)

Date: 20200801

/ WG_BE_54

Condition

Detector
Project
Mode

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froaque 1

y (z)

+ 03CHO7-HY.
£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
R
+Peak
:072112
14

1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

4+5

Vertical Fundamental

Peak

Date: 2020-08-01

/JMMT PERK_BE 74

!

1
5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430 54
Frequency (MHz)

+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20200801

_1 AVG_BE_54]

\

N

5250, 5270, 5290 5310, 5390, 5950 5070, 5390, 5410, 5430, 5460
Frequency (MHz)

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

(i)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

4+5

Horizontal

Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol o)
1000 100
509 a0
b PEAK_BE 74 809
700 ool T U L peakun
a0 o0l e
509 509 P ————
WWWWMW'WM b comiioh ol O s st At
109 QT e—
300 30
200 20
100 10
= W mee B w0 s mn 505k o0 7000, £ 000 ED D To00
Frequency (iHa) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector spesk
Pe ak Project om112 Project om112
Mode 5 Mode 115
) aBovim) Dates 2020.08.01
1300
1200
1ol
1000
a0
00
700
60.0 AVG_BE 54|
509
109
309
200
100
= W me Bm e s s shasm0
Froquency (1Hz)
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

) By Dot 20200801 o) Date: 20200801
1300 1300
1200 120
1ol o)
1000 ety 1000
509 a0
209 PEAK_BE 74 00
700) 700 - eeaxwun)
a0 : o0l w
00 AR f Mo 1 et i
100 i 00
300 30
200 20
100 10
= ww mee B s s mm 505k o0 7000, £ 000 . D To00
reauencs (i) requency )
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector peak Detector spesk
Pe ak Project ‘072112 Project om112
Mode 115 Mode 115
) aBovim) Date: 20200801
1300
1200
1ol
1000
a0
00
700
L N WGBSt
50.0 \
109
309
200
100
= W mee B s s s shasm0
plc——
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode :15

TEL : 886-3-327-3456 Page Number : D62 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - L

4+5

Horizontal

Fundamental

) @ouvim) Date: 2020.07-31 J o Date: 20200731
1300 1300
1200 1200
1109 0]
1000 o 1000
s00) 904
00 PERK_BE_74 809 1 1
700 X e e | B AR R e = B peakumn/
600 e ™ 609 e
s00 509 PR i
o e e e e v o WWWMAMMMW
200 204
200 200
100 100
5030, 5350, 5070. 5090, 510, SH30. 5150, 5170, 5190. 5210, 5230 5250, 5370, 5290, 5310, B30 00 000, ) 000 m e To00
Froauency (H:) roquency ()
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWTiuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Detector :
Peak Project 072112 Project s072112
Mode 116 Mode 116
) @suvim) Date: 2020.07-31
1300
1200
1100
1000
s00)
300
700
09 Wo_bE 54
500 L
B _ .
1P T ——d
200
200
100
5030, 5050, 5070. 5090, 510, 5130, 5160, 5T70. 5190. 5710, 5230 5250, 5370, 5790, 5310, B35
Froauencs (H:)
sie +03CHO7-HY
Condii + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SW:Auto
Detector peak
Av Left blank
. Mode 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - R

4+5

Horizontal Fundamental

Peak

A (@Buvim)

Date: 2020-07-31

100

—

Il

Mwwww‘ ”

PERK_BE 74

site

Condition

220 5250, 5270, 5290 6310, 55
Frequency (MHz)

£ 03CHO7-HY

Detector

Projec
Mode

+

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

30, 5350, 5370, 539, 5410 5430 546

Left blank

Avg.

A (@BuVim)

Date: 20200731

AVG_BE_54]

Site

Condition

Detect

Projec

Mode

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430 5460
Frequency (MHz)

+ 03CHO7-HY.

tor
+

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto
+Peak
:072112

116

(i)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - L

4+5

Vertical

Fundamental

) aBovim) Date 20200731 e Date: 20200731
1300 1300
1200 120
1ol o)
1000 100
509 a0
209 PEAK_BE 74 00
700 ool T U P peakun
a0 o0l w
S0 ol irdanig sy o " 59 B T l
400 b 00 izt
300 30
200 20
100 10
G 5030, 5050 5070, 5090 5110 5130, 5150 5170. 5150, 5210. 5230 5250. 5270 5290, S91. 533053 o0 7000 ED 000 ED D To00
Froquency () Frequency (Whi)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector Peak
Pe ak Project ‘072112 Project on112
Mode 116 Mode
) aBovim) Dates2020.07.31
1300
1200
1ol
1000
a0
00
700
09 ‘G _BE_Si|
509
40.0f — ¥
309
200
100
G0 5030, 5050 5370, 50%. 510 5130, S150. 5170, 5150, 5210. 5230 5250. 5270 5290, 91, 53305350
Froquency (W)
£ 03CHO7-HY
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH54 5270 - R

4+5 Vertical Fundamental

A (@Buvim) Date: 2020.07-31

1000)
e

900

800) PERK_BE 74

700)

s00)

50
w00 eyl Pt Nt e e
300
200
100
720 s saro s &0 50 G0 S0 50 S0 s, 54
Frequency (MH:)
site +03CHOT-HY
Condition $ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak — Left blank

A (@BuVim) Date: 2020.07.31

900
s00)

709

609 AVG_BE_54]
50 (S

s00l—" = S SR S S S —

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D66 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310 - L

4+5

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2020-07-31

PERK_E 74

4 'M,MW
el T e—r

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310 5330.50
Froquency (MHz)

)
£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20200731

Y o 1 i e Y Y s s s e | PeaKwN|
AVG 54

S e e
R—
000 oo, oo o0 oo 7o
Freauency i)
03cHo7-HY

+ PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 20200731

00 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froaque 1

y (z)

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto
+Peak

:072112

17

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310 - R

4+5

Peak

W«W

Avg.

st
N,
M\,lMLM
o ———
P T 7o OO
Peak
Left blank
:
/W‘\
- (-  BE
_
S
: Peak
Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310 - L

4+5

Vertical

Fundamental

) @B Date: 2020.07-31 el @By Date: 20200731
1300 1300)
1200 1200)
1109 1100
1000 iy 1004)
909) 904
800 PERK_YE 74 200
700) 700 A eeaxuun)
509) ) 604 S
500 504 =
z i 0 B
} i Y
0 P —
300 304
200 204
100 104
05030, 5050. 5070, 5090. 5110, 5130, 5150. 5170. 5190. 5210, 5230, 5260, 5270, 5290, 5310, 9055 00 700 000 000 5000 000 7000
Frequency (HH:) Frequency (W)
site +03CHOT-HY Site +03CHO7-HY
Condition $ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project om112 Project on112
Mode 7 Mode
) @Buvim) Date: 20200731
1300
1200
1100
1000
909)
300)
700
609 Ve e 54|
509
300
200
100
00" 5050, 5050, 5070, 5090, 5110, 5130. 5150, 5170 5190. 5210, 5230, 5250, 5270, 5290, 5910, 53305950
Frequency (MHz)
+03CHOT-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg Left blank
. Mode 217

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 - R

4+5 Vertical Fundamental

A (@Buvim) Date: 2020.07-31

00 PERK_BE 74
700)

60.0) ; M1

500

ol R s et |

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430 54
Frequency (MHz)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak — Left blank

A (@BuVim) Date: 2020.07.31

900
s00)

709

609 AVG_BE_54]
509 ~4

T —

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)
Site + 03CHO7-HY.
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D70 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH62 5310 - L

4+5

Horizontal

Fundamental

Avg.

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230. 5250, 5270. 5290, 5310. 533053
Froquency (MHz)

ite +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VEW:0.010KHz SWT:AUto

Detector +peak

Project op12

Mode 51

) (@Buvim) Date: 20200818 ol (9Buvim) Date: 2020.08-18
1300 1304)
1200 1200)
1100 1100
1000] iy 1000]
900 904
s00) A 8 74| 00
700) oo U= = H PEAK(UMI)
609 609 AVG_54]
=
s00) 500 - —————
00| 400t =
300| 304
200| 200)
100] 100
00 5050, 5050, 5070, 5090. 5110, 5130, 5160, 5170 5190. 5210, 5230, 5260, 5270 5290, 5310, §330.63 00 700, 000, 000, ETy G000 7o
Fraquency (MH2) Froquency (e)
site <0acHo7-HY site <0acHo7-Hy
Condition +PEAK_BE_74 3m HF_ANT_00075362 HORIZONTAL Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
REW:1000.000KHz VBW:3000.000KHz SWT:AULD +REW:1000.000KHz VBW3000.000KHz SWTAuto
Detector 1peak Detector peak
Peak Project ‘oz Project ‘o2
Mode 51 Mode 51
) @Buvim) Dote: 20200818
1300
1200
1100
1000
900
304
i
000 /AVG_Bk_54|
500 \,
Y A — 1 S N B ‘/
300|
20|
100]

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH62 5310 - R

4+5

Horizontal Fundamental

Peak

A (@Buvim)

Date: 2020.0818

1000
Y
800 PEAK_BE_74]
704
a0 WMW
s00) M
TPV TPV T P
Py AT f

220

site
Condition

Detector
Project
Mode

5250 5270, 5290 5310 5330, 530 5370 5390, 5410, 5430, 460
i

03CHO7-HY.

+PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
k

072112
51

requency (WHz)

Left blank

Avg.

A (@Buvim)

Date: 2020.0818

« 0440”/ SN T

|

AVG_BE 54|

220
site
Condition
Detector

Project
Mode

5250 5270, 5290 6310 53%0. 5950 5370 5390, 5410, 5430, 460
Frequency (MHz)

£03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto

+Peak
om112
51

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH62 5310 - L

4+5 Vertical Fundamental

A @Buvim) Date: 20200818 vl @BV Date: 2020.08-18
1300 1300)
1200 1200)
1100 1109
1000 1004)
50| 904
809 ERR_GE 74| 809
700] ool T L PEAK(UHI)
50| 604 T
500 ) ok 500 i ) S
400 . d e 200 b
300 304
200 200)
100] 100)

5030, 5050. 5070. 5090, 5110, 5130, 5150, 5170. 5190. 5210, 5230, 5260. 5270, 5290, 510, £330 5% 000 700, 5000, 000, 5000 5000 7o

Frequency (WH) Frequency (WHz)
site 03cH0-HY site <03cHo-HY
Condition PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+RBW:1000,000KHz VEW:3000.000KHz SWTiAuto RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Detector spesk Detector peak

Peak Project ‘o112 Project ‘o112
Mode 151 Mode 51

A (@Buvim) Date: 2020.0818

1200
00|
1000

90| =
s00f
700
600 IAVG_BE_54|
50|

400)
300]
200]
100]
0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.53
Frequency (MHz)
site £03CHO7-HY
Condition £ AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto
Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D73 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH62 5310 - R

4+5

Vertical Fundamental

Peak

A (@Buvim)

Date: 2020.0818

i
%09
w00 PERCE 7
700
o) ¥

X
e Trar—L Hihiebonsior o

220

site
Condition

Detector
Project
Mode

5250 5270, 5290 5310, 5330, 530 5370 5390, 5410, 5430, 460
i

03CHO7-HY.

+PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
k

072112
51

requency (WHz)

Left blank

Avg.

A (@Buvim)

Date: 2020.0818

i N S —_— L

Eee====r

220
site
Condition
Detector

Project
Mode

5250 5270, 5290 6310, 53%0. 5950 5370 5390, 5410, 5430, 460
Frequency (MHz)

£03CHO7-HY

£ AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto

+Peak
om112
51

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

Band 2 5250~5350MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH58 5290MHz - L

4+5

Horizontal

Fundamental

Peak

A @BuVim) Date: 2020-07-31

Al
ol o

5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290. 5310, 5330.53¢
Frequency (MH2)

+ 03CHO7-HY

+ PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

072112
:18

Date: 20200731

N = PEAKUII

A6 54
X e
MW“WMWWW
000, 000, 000 0 w00 a0
Froquency ()
+03CHO7-HY

+ PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:072112
18

Avg.

A @BuVim) Date: 2020-07-31

T

A6 lE |
—

S e

5030. 5050. 5070, 5090, 5110. 5130, 5160, 5170. 5190, 5210, 5230. 5250. 5270, 5290. 5310. 5330.53%
Frequency (M)
+03CHO7-HY
+ AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto
+Peak
072112
118

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE8O0 Full CH58 5290MHz - R

4+5 Horizontal Fundamental

A (@Buvim) Date: 2020.07-31

100 5
%0
w00 PERCEET
709

W’“““*Mwm«

N
ET

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430,
Frequency (MHz)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak —_ Left blank

A (@BuVim) Date: 2020.07.31

900

s00)

709

609 / AVG_BE_54]

—— R
400) S s ——

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Miz)
Site + 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D76 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH58 5290MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 20200731 e aBovim) Dates 20200731
1300 1300
1200 1200
1100 0]
1000 1000
900 500
209 PEAR_bE 74 00
700 ool T U Ll peaun
500 60
v
s00) it 509
) g ol WWMMW#W'WMM
400 0.0, A
300 300
200 204
100 109
5030, 5050, 5070, 5090. 5110, 5130, 5150, 5170. 5190, 5210, 5230 5250, 5270, 5290, 5310, 393053 00 7000, ET 000 ED w000, 7000
Frequency (WH:) requency (i)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector peak
Pe ak Project om112 Project om112
Mode 8 Mode 118
) @Buvimy Dates2020.07.31
1300
1200
1100
1000
900
—
500
700
609 e 5|
s00) L
| —
300
200
100
005030, 5050, 5070, 5050, 5110, 5130. 5150, 5170, 5190. 5210, 5230, 5250 5270, 5290, S310. 53305350
Froquency (:)
+03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto
Detector peak
Avg Left blank
. Mode :18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE8O0 Full CH58 5290MHz - R

4+5

Vertical

Fundamental

A (@Buvim)

Date: 2020-07-31

oo
-
e
Peak Left blank
Mode 18
-
4=
600 AVG_BE 54|
w )
00 T
-
Avg Left blank
" Mode :18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 2 - 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

4+5

Horizontal

Vertical

Peak

Avg.

Date: 20200805

e e B | S S e B |

PEAK(UNI)

AVG 54

s0d b : ]
00| ,,,,/W st

HY
+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

) @ouvim) Date: 2020.08.05 J o
1300 1304
1200 1200
1109 0]
1000 1000
s00) 909
00 — - PEAK(UNI) bl
700 T AR 0 700 T
609 AVG 54 00
A - z
SO TS
s ot
200 209
200 20
100 100
700 o000 To000. 1000 74000 76000, T80 00 o0
wency (o)
site +03CHO7-HY site +03CHO7
Condii  PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL Condition
Detector pea Detector
Project som112 Project som112
Mode 110 Mode 110

5000,

8000, 10000. 12000 14000 16000. 18000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

4+5

Horizontal

Vertical

Peak

Avg.

) aguvim) Date: 20200805
1300

1200

1100

1000

a0

Wn, — - PEAK(UNI
oo UL LA

o0

WGt
R | o]
PTG eewear v S——“
0.0 S e i &
200
200
100
00 oo oolo soon. f0oos. 1000 4000 feoon.  1ad
Frequencs (i)
site - 03CHO7-HY
Condit  PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
Detector :Peak
Project ‘072112
Mode Bt

el (dBuvim)

Date: 20200805

1000

90|

800]

700 TS B [ B e |
600]

PEAK(UNI

)
09 MWM § B eT— e e
200l rr™ ot
300
204
104
00 000 o000, To000. 72000 4000 6000 18000
Frequency (g
Site +03CHO7-HY
Condt + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
Detector : Peak
Project ‘072112
Mode 111

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20200805 el (9BuVim)

Date: 20200805

100)
1000) 1000

00| 90|

800 PEAK(UNT] sl

2o AL L I N 700 TS B [ B S |
609 VG 54 609 AVG 54

PEAK(UNI

500 | e 2 = saq) PR S TR
G e = P
200 it Py e
300 s00)
200 200
100 100
00 oo Geo  oew  oudo. o 7Aoo foudo.  1ao o0 W G0 oeo oo e T oo fadoo
Frequencs (i) p—
sie £ 03CHO7-HY sie £ 03CHO7-HY
Condit - PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNII 3m HF_ANT_00075962 VERTICAL
Detector :Peak Detector : Peak
Project ‘072112 Project ‘o112
Mode 2 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D81 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz

445 Horizontal Vertical

-, e 2020.08.05 - oate: 20200805
1309 1500
1209 1200
o9 o)
1000 1000
%00 %0
sl PERK(UNE) 00 I PEAK(UNI)
ro T (N 7o TLAA VY UL AR I
600 AVG 54 609 AVG 54
500 W% Pme—| 500/ s o

ipnd SRR e i A PR
snofer ™" S a0l S
09 309
209 200
100 100
T T o0 g oo w0 oo w7 T oo w0 T 00 oo e 7m0
reauency i recuencs i)

ste 0scHo7HY ste - oscHo7HY
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak Detector {peak Detect peak
roject lomin Project fomin
Mode 113 Mode 113

Avg.

TEL : 886-3-327-3456 Page Number : D82 of D156
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz

4+5

Horizontal

Vertical

Peak

Avg.

) aguvim) Date: 20200805
1300

1200

1100

1000

a0

Wn, — - PEAK(UNI
oo UL LA

600 AVG_54]

s00) -
prer = |
| e MWWVMM

309
200
100
000 W00, 6000, 000 10000 12000 14000 16000, 130
Frequency (MHz)
site £ 03CHO7-HY.
Condition + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak
Project 1072112
Mode 14

el (9B

)

Date: 20200805

700 TS

[N

PEAK(UNI

AVG 54

Rl M N D s e e e

2 —pronere]

000

site
Condiion
Detector
Project
Mode

@00, 6000,

£ 03CHO7-HY

0000 12000,
Frequency (MHz)

+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+Peak
:072112
114

4000,

K

000, 16000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20200805

2o AL L I .

PEAK(UNT]

VG 54

MMWMAWW"‘ P v

000
site
Detector

Project
Mode

W00, 6000, 000 10000 12000 14000,
Frequency (MHz)

£ 03CHO7-HY.

+ PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL

+Peak

072112

:15

T6000. a0

el (dBuvim)

Date: 20200805

700 TS

NS

PEAK(UNI

AVG 54

P

s0d A =

TR

site

Detector
Project
Mode

@00, 6000,

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+Peak
:072112
:15

E 0000 12000 14000,
Frequency (MHz)

6000 16000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. :

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH54 5270

4+5

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2020-08-01
PEAK(UIE)
AL AR e
AVG 54

s 1 PSP T
: WN*“'W SN T

000 400, 6000, 8000 10000 12000 14000  16000. 180
Frequency (MH)
it + 03CHO7-HY
Condition + PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
+Peak
Project 1072112

116

) a8y

Date: 20200801

0|
o WAL

AR A

PEAIUNI)
b

A6 54
X L 3 m——
|preoret” S —"

000 200, 3000 10000 12000 14000, 16000 18000

£ 03CHOT-HY
+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+Peak
:072112
116

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH62 5310

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2020-08-01

2o AL L

I .

PEAK(UNT]

VG 54

D i D

ISPV ST e A

R

000
site
Detector

Project
Mode

4000,

:Peal
072112
117

5000, 000 10000 12000,
Frequency (MHz)

£ 03CHO7-HY.
+ PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
k

14000,

T6000. T80

el (dBuvim)

Date: 2020-08-01

700 TS

PEAK(UNI

AVG 54

1
e A N S R e

site

Detector
Project
Mode

4000,

5000,

£ 03CHO7-HY

+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+Peak
:072112
117

0000, 12000 14000 16000, 18000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FRO72112E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH58 5290MHz

Avg.

118

s m) oo 20200801 - oue 20200801
} PEAK(UNI) 9 J— PEAKUNI)
LAY s o I U UL )
T G 54 A6 54|
Y mwm ]
I TR RNV B e b 5y
WW %M e - oA 1
o Tooo oo oo, T, T A e T % L ST
roaseney i) recuoncy )
e oacHoHY oacHoHY
Conditi : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
Peak Detect {peak peak
Poject {omit2 {2

:18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

445 Horizontal Fundamental

) @ouvim) Date: 2020.08.01 J o Date: 2020.08.01

1300 1304

1200 1200

1109 0]

1000 W 1004

300 900

700 7o T ] PEAK(UNY
600 ‘ 609l A6 54

T ——

sy ywe e 9 PP e e T e

PR | P ———

200 204

200 20

100 100

550 T s sam G0 0 0 00550 00 7000 ED 000 ET T To00
Frequency (HHr) Frequency (H)
site +03CHO7-HY site +03CHO7-HY
Condition PEAK_BE(UNII_B3 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector +pea
Peak Project 072112 Project 1072112
Mode 119 Mode 119
) @suvim) Date: 2020.08.01

1300

1200

1100

409 a4 A

309

200

109

350 D ED 20, Sad0. B ED 55005510
Freaquency (MH1)

site +03CHO7-HY
Condition + AVG_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW0.010KHz SWT:Auto

Avg. m Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRO72112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

4+5

Vertical

Fundamental

) aBovim) Date: 20200801 e aBovim) Dates 202008.01
1300 1300
1200 1200
1100 0]
1000 " 1000
900 \ 500
00 ) s00)
00| oo T A PEAKUN]
500 60 EE
3 i
509 [T SRV AR H 509 e
400 o i 00 st
300 300
200 204
100 109
550 Teo w0 sam S0 S0 S0 500550 00 7000, ET 000 ED w000, 7000
Treauency (MHe) requency (i)
Site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE(UNII_B3 3m HE_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector Peak
Pe ak Project om112 Project on112
Mode 9 Mode 19
) (@wuvimy Dates 2020.08.01
1300
1200
1100
1000
faN
%09 A {
500
700
500
s00)
100
300
200
100
550 W0 w0 sam S0 S0 S0 500550
requency (1z)
+03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:0.010KHz SWTiuto
Detector peak
Avg Left blank
. Mode :19
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

4+5 Horizontal Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
110, 100 1
1000 100
509 a0
00 s00)
00| 700 UT TP L PraRIUIL]
600 M/ w0d .
50 . s0q] g
T P W PO v R——
400 00) g
300 30
200 20
100 10
YT T T o0 7000, £ 000 . D To00
frequency (H:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode 120 Mode 120
) aBovim) Dates 2020.08.01
1300
1200
1ol
1000
a0
00
700
s
509
109
309
200
100
S0 S0 SoD S S0 S0 Gion 00 S5k S50 S0 50
frequency (H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak

Avg. D Left blank

TEL : 886-3-327-3456 Page Number : D90 of D156
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

4+5

Horizontal

Fundamental

Peak

Date: 2020-08-01

/

sl )

PEAY_BE(NI)_ B3

ency (Miz)

£ 03CHO7-HY.
+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+peak

1072112
120

5640, 5660, 5660, 5700, 5720. 5740, 5765

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRO72112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol o) X
100.0| r\ M 100.0|
509 a0
00 s00)
00| 700 UT TP L PraRIUIL]
a0 i o0l 51
500) - T e s00] = [ e e R
400" Y s L m——
300 30
200 20
100 10
YT T T o0 7000, £ 000 ED D To00
frequency (H:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector Peak
Pe ak Project om112 Project on112
Mode 0 Mode 20
) aBovim) Dates 2020.08.01
1300
1200
1ol
1000
900 ,N\
00
700
s
509 7
40.0| 1 T
309
200
100
S0 S0 SoD S S0 S0 Gion 00 5520 S50 S0 50
frequency (H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 120

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

4+5

Vertical

Fundamental

Peak

Date: 2020-08-01

PEAY_BE(NI)_ B3

Condition
Detector
Project
Mode

ency (Miz)

£ 03CHO7-HY.
+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+peak

1072112
120

5640, 5660, 5660, 5700, 5720, 5740, 57

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

4+5 Horizontal Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01

1300 1300

1200 120

1ol o)

1000 {r'M e 1000

509 a0

00 s00)

700 peAk_sEwin o) O e | e T B e e e M peaxuun)
a0 WA o0l w
50 N, 509 T ——

A Aot ol s N b R

109 00 o

300 30

200 20

100 10

5 w0 mw mm s e e s sms o0 7000, £ 000 ED D To00
Freauency (iHe) requency (i)

site - 03CHO7-HY site  03CHO7-HY

Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL

 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode :21 Mode 121

TEL : 886-3-327-3456 Page Number : D94 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

4+5 Vertical Fundamental

) aBovim) Date: 20200801 e aBovim) Date: 20200801
1300 1300
1200 120
1ol o)
1000 PR 100
wog [V
00 s00)
700 peAk_sEwin o) O e | e T B e e e M peaxuun)
50.0f 50.0( =
o el it ol aoensepg | oo R = U —
300 30
200 20
100 10
5 w0 mw mm s e s e sms o0 7000, £ 000 ED D To00
Freauency (iHe) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Peak Project ‘072112 Project om112
Mode :21 Mode 121
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

) @Buvim) Date: 2020.07-31 J o Date: 20200731

1300 1300

1200 1200

1109 0]

1000 1000

s00) 904

300 009

700 T 7001 TLF PEAK(UNY
e M 609l )
i sttty o T —— Y e
a0gf K M L Y, S—

200 209

200 200

100 100

550 T a0 S0 B0 00550 00 000, ) 000 m e To00
Frequency (HHr) roquency ()
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE(UNII_B3 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWiuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector pesk Detector +peak
Peak Project 072112 Project ‘072112
Mode 22 Mode 2
) @suvim) Date: 2020.07-31

1300

1200

1100

1000

™

s00)

300

700

500

50,0 o 4

o . I B

200

200

100

550 T s sam b 5 g 500 510
Froquency (WHr)
sie +03CHO7-HY
Condition + AVG_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW-0.010KHz SWT:Auto
Detector peak
Avg Left blank
. Mode 2
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

700 oo A= L PEAKWI|
2] =
el T N ey AR AN A
400 sl L Y Se——_L
e e e

Pe ak Project ‘072112 Project om112

Mode 122 Mode 122

.

-

"
Avg Left blank

" Mode 122
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - L

4+5 Horizontal Fundamental

) o) Date: 202008.01 e aBvim) Date: 202008.01
1300 1300
1200 120
110.0 100 1
1000 "W”"M 1000
Y a0
304 a0
0= oo T L L PEAK(UHI)
a0 4 o0l o
s0a) T P T 500 S e e
400 L 400 o
300 304
200 200
100 10
S0 S0 S0 S0 S0 S0 S0 o0 S S0 S0 50 o0 000, 000, 00, ED 0. 7
requency (WH:) Frequency (e
site 03CHO7-HY site  03cHo7-HY
Condition + PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWTiAuto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector <peak Detector Peak
Pe ak Project om112 Project om112
Mode 123 Mode 123
) o) Date: 202008.01
1200
1200
00|
1004
a0l
00
704
a0
o /
40.0| 1
300
200
100
S0 S0 S S 5o S0 S 00 S S0 50 0
requency (W)
03CHO7-HY
Condition £ AVG_BE(UNII_B3 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. mE Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - R

4+5 Horizontal Fundamental

Date: 2020.08-01

1000
s0.f
200
700 PEA_ e 83

e

5450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 560, 5700, 5720, 5740, 5765
Frequency (MHz)

site +03CHO7-HY
Condition + PEAK_BE(UNII)_B3 3m HF_ANT_00075062 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Peak e Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz - L

4+5

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2020.08-01

vel aBuvim) Date: 2020.08.01
5

oA e LR PEAK(WHI)
G 54

MW,,WMMWN{M“
700, 5000, 000, 5000 5000 7o

Frequency (WHz)

+03CHO7-HY

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A il ot
50 G0 S0 5e 5M0 A0 S0 G00. 520 Sedo see0 5690
Frequency (WHa)
+03CHOT-HY
Condition : PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project on112
Mode 3
) @Buvim) Date: 2020.08.01
50 SN0 S0 S SM0. A0 S0 G00.  s20  sedo w0 569
Frequency (HHY)
+03CHOT-HY
Condition + AVG_BE(UNII_B3 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWTAuto
Detector Peak
Project 1072112
23

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz - R

4+5

Vertical

Fundamental

Peak

Date: 2020.08-01

SIS A Y

sy

5450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680, 5700 5720, 5740, 5765
Frequency (MHz)

+03CHO7-HY
+ PEAK_BE(UNII)_B3 3m HF_ANT_00075062 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

1072112
123

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

4+5 Horizontal Fundamental

) aBovim) Dates 2020.08.01 e aBovim) Dates 202008.01
1300 1300
1200 120
1ol o)
1000f | AREYOA A 1000]
509 a0
00 s00)
704 L L eocoum] Py eI B T | B ———— | peaxum
s00) i ; 600 e st
50.0 50.0/ i P
A it g s P e o
400 400) T
300 30
200 20
100 10
5 w0 mw mm s e s sasms o0 7000, £ 000 ED D To00
Frequency (1Hz) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode 124 Mode 124

TEL : 886-3-327-3456 Page Number : D102 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

4+5 Vertical Fundamental

) @B Date: 2020.08.01 el (@BuVim) Date: 2020.08.01

1300 1300)

1200 1200)

1109 1100

1000 gy 1004)

909) 904

500 800

700 PEAK_BEWN) B3 e e Y Y e e e peawm)
s0) ; 604 s
509 o hrehm b 4 r————

sttt o "

400 200f g

300 304

200 204

100 104

3 Soo  so s S0 so 50 760,505 00 Z000. 000, 000 5000 000 7000
Frequency (Hiz) Frequency (W)

site +03CHOT-HY Site +03CHO7-HY

Condition + PEAK_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL Condition + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+ RBW/:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Pe ak Project ‘072112 Project om112
Mode 120 Mode 24

TEL : 886-3-327-3456 Page Number : D103 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz - L

) @Bvim) Date: 2020.07-31 A (08 Date: 20200731
1300 1304)
1200 1200)
1100 1100
1000 1004
a0 904
309 804
700 = J 7001 TLF PEAK(UNY
500) 600
- s LT e |
P L e ey et b - nMWMWMM
300 | 304
200 | 200
100 100
0 SN0 SA00  SA. 5M0. Si60. Sas0  Se00 6620 50 w60 6 00 7000, 008, 000, 0. 5000, 7000
Frequency (HH:) Frequency (H)
site +03CHOT-HY site +03CHOT-HY
Condition + PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RB:1000.000KHz VBW:3000.000KHz SWT:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 072112 Project s072112
Mode 125 Mode 125
) @Buvim) Date: 2020.07-31
1300
1200
1109
1000
a0
s00)
700)
500)
500 L/ -
T E S E— __// ~—
300
200
100
S50 S0 SA00 5. 5M0. Si60 5SSO0 550 5540 w60 55
Frequency (HHr)
site +03CHOT-HY
Condition + AVG_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg Left blank
- Mode 125
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz - R

4+5 Horizontal Fundamental
! LTS o

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz - L

4+5

Vertical

Fundamental

) @Buvimy Dates 20200731 e aBovim) Dates 20200731
1300 1300
1200 1200
1100 0]
1000 1000
Aoty
909 puar i 909
500 400
T —————r—— 704 peaxuun)
500 . 60 A
s00) 509
g & Wbl i MWW’MWWWWWMW
400 Y m————
300 300
200 204
100 109
S0 0 SA00. S S0 Si0. 40 S0 S 550 Sl 55 00 7000, ET 000 ED w000, 7000
frequency (H:) requency (i)
Site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE(UNII_B3 3m HE_ANT_00075962 VERTICAL Condition + PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector peak
Pe ak Project om112 Project om112
Mode 5 Mode 125
) @wuvimy Dates 2020.07.31
1300
1200
1100
1000
900
500
700
500
s00)
. o —_ |
300
200
100
S50 0 SA00 S S0 Si60. SAN0. 500 G 540 S0 590
frequency (H:)
+03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:0.010KHz SWTiuto
Detector peak
Avg Left blank
. Mode 125

TEL : 886-3-327-3456
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz - R

4+5

Vertical

Fundamental

Peak

Date: 20200731

PEAY_BE(NI)_ B3

ency (Miz)

£ 03CHO7-HY.
+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+peak

1072112
125

5640, 5660, 5660, 5700, 5720, 6740. 5765

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

4+5

Horizontal

Fundamental

s By Date: 20200731 e Date: 20200731
1300 1300
1200 120
1ol o)
1000 100
509 a0
a00) s00)
70.0) 700 UT L FTLE P L PraRIUIL]
a0 o0l
o]
w S L o pE—— =
” eyt b s
a0 404
300 30
200 20
10 10
T T T T o0 7000, £ 000 ED D To00
requency i) reauency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector Peak
Pe ak Project om112 Project on112
Mode 6 Mode
) aBovim) Date: 20200731
1300
1200
1ol
1000
a0
00
700
s
/
50.0 S =L
1 —
40,0, e
309
200
100
S0 S0 SoD S S0 S0 Gion 00 5520 S50 S0 50
roquency )
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 126
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz - R
4+5 Horizontal Fundamental
WM‘MJ MW“ o e ;
o st s oo
Peak o Left blank
Page Number : D109 of D156

TEL : 886-3-327-3456
FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH110 5550MHz - L

4+5 Vertical Fundamental

) aBovim) Dates 20200731 e aBovim) Dates 20200731

1300 1300

1200 120

1ol o)

1000 100

509 a0

00 s00)

o ———F—= oo T PEAKUN]
a0 o0l =
o TP " e s PRI e ———

o AL it oo — s

300 30

200 20

100 10

YT T T T o0 7000, £ 000 . D To00
Frequency (WH:) requency (i)

site - 03CHO7-HY site  03CHO7-HY

Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Pe ak Project ‘072112 Project om112
Mode 126 Mode 126
) aBovim) Dates 2020.07.31

1300

1200

1ol

1000

a0

00

700

s

504 \\\

309

200

100

S0 S0 SoD S S0 S0 Gion 00 S5k S50 S0 50
frequency (H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D110 of D156
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - R

4+5

Vertical

Fundamental

Peak

peA sEn 5
e L i
e b e W i

ency (Miz)

+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz - L

) aBovim) Dates 20200731 e aBovim) Dates 20200731
1300 1300
1200 120
1ol o)
1000 " 100
509 a0
00 s00)
00| 700 UT TP L PraRIUIL]
a0 o0l w
50 - " s0q] = pres————
" . ey e
109 I P——
300 30
200 20
100 10
550 5360, 5400, 5470, 5440, 5460, 5430 5300, 5520 5540. 5560, 5560, 50, 5620, 540, 5060 SHR0FT o0 7000, £ 000 . D To00
requency (WH:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector speak Detector spesk
Peak Project ‘072112 Project om112
Mode 127 Mode 127
) aBovim) Dates2020.07.31
1300
1200
1ol
1000
o .
00
700
s |
509
309
200
100
350 5360, 5400, 5470, 5445, 5460. 5430 5500, 5520 5540. 560, 5500, 500, 5620, 5540, 5660, 55605700
Froquency (1H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 HORIZONTAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 127

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R
4+5 Horizontal Fundamental
EE fwwwwi
;EEM’WMMM"WNVW %WW’MN 4
o o s oo
Peak . Left blank
TEL : 886-3-327-3456 Page Number : D113 of D156
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz - L

4+5

Vertical

Fundamental

Peak

Date: 2020-07-31

Slaad

site

Condition

Detector
Project
Mode

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520. 5540, 5560. 5560, 5600. 5620, 5640. 5660, 5680.57¢

Frequency (MHz)

£ 03CHO7-HY.
+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20200731

PeaKwN|

AVG 54

2000, 3000,

4000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

Avg.

Date: 20200731

Condition

Detector
Project
Mode

350 5360, 5400, 5420, 540, 54

Frequency (MHz)

+ 03CHO7-HY
+ AVG_BE(UNII)_B3 3m HE_ANT_00075962 VERTICAL
R
+Peak
072112
27

1000.000KHz VBW:0.010KHz SWT:Auto

50, 5480, 5500, 5520, 5540, 5560, 5560 5600, 5620, 5640, 5660, 56805700

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz - R

s
0.0 il
50.0) Wm
40.0 MM
"
L
Peak Left blank
Mode 227

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH106 5530MHz - L

4+5

Horizontal

Fundamental

Avg.

5480,
Frequency (MH2)

+03CHO7-HY
+ AVG_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW0.010KHz SWT:Auto

+Peak
:072112
128

) @Bvim) Date: 2020.07-31 J o Date: 20200731
1300 1300
1200 1200
1109 0]
1000 1000
P
s00) 904
300 009
700 = 7001 TLF PEAK(UNY
09 Tl 609 )
500 500/ T W
wn«mw«ﬁw\wwwm AT ) Py I —— ket B F
200 209
200 200
100 100
e B0 S0 M G0 . Sl G0 G 50 50 5 00 000, ) 000 m e To00
Frequency (HH:) roquency ()
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE(UNII_B3 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWiuto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Detector :
Peak Project 072112 Project ‘072112
Mode 128 Mode 128
2 Date: 2020.07-31
1300
1200
1100
1000
a0 —
300
700
500
J
50 . -
[
00— ——
200
200
100
e w0 S0 w5k S

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH106 5530MHz - R

4+5

Horizontal

Fundamental

Peak

j " Wb«v‘,\ﬂ
Wt

18

£ 03CHO7-HY.
+ PEAK_BE(UNII)_B3 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+peak

1072112
128

ency (Miz)

5640, 5660, 5650, 5700, 5720, 57

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE8O0 Full CH106 5530MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 20200731 e aBovim) Dates 20200731
1300 1300
1200 120
1ol o)
1000 100
900 AR 500
00 s00)
oo ——————— 70 peaxuun)
a0 y. o0l e
e . - . it 509 it
a0 Y Y Fmmm—— e
300 30
200 20
100 10
YT T o0 7000, £ 000 . D To00
frequency (H:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector spesk
Pe ak Project om112 Project om112
Mode 8 Mode 128
) aBovim) Dates 2020.07.31
1300
1200
1ol
1000
a0
00
700
s
50.0 \
400 ]
309
200
100
S0 S0 SoD S S0 S0 Gion 00 S5k S50 S0 50
frequency (H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 128

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - R
4+5 Vertical Fundamental
it g
\W\A«Mmmw
Peak e Left blank
Page Number : D119 of D156
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz - L

4+5 Horizontal Fundamental

A (@Buvim) Date: 20200731 el (dBuvim) Date: 2020.07-31
1300) 1300
1200) 1200
100) |

1000

600] st

500)

sk,
909) 904
{
00| W oo T L PEAKUN]
i e ; | et b Sty A

309 300
200 200)

100 100

350 5360, 5400, 5420. 5440, 5460, 5480, 5500, 5520. 5540, 5560. 5560, 5600. 5620, 5640. 5660, 5680.57¢ 000 2000, 3000, 4000,

Frequency (MHz) Frequency (MiHz)

site £ 03CHO7-HY. site £ 03CHO7-HY

Condition + PEAK_BE(UNII)_B3 3m HE_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak Detector +Peak

Pe ak Project ‘072112 Project om112
i29

Mode 129 Mode

A (@BuVim) Date: 2020.07:31

1300
1200
10
1000

709

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560. 5600, 5620, 5640, 5660, 5680.5700
Frequency (MHz)
+ 03CHO7-HY
Condition + AVG_BE(UNII)_B3 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. = e Left blank

TEL : 886-3-327-3456 Page Number : D120 of D156
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz - R

bate: 20200731

1304
1204
g
100

fretyen

%0

a0

70 ——
a0 kk

iploakod 1

509 Mg A
109 f
304

204

10d

550 oo me s w0 s e s

Treauency (e
sie <03cHoO7-HY
Condiin : PEAK_BE(UNI)_B3 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak
Peak Left blank

Mode 129

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D121 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz - L

4+5

Vertical

Fundamental

) aBovim) Dates 20200731 e aBovim) Date: 20200731
1300 1300
1200 120
1ol o)
1000 100
509 a0
00 s00)
00| 700 UT TP L PraRIUIL]
a0 j o0l w
oo v " e 509 R R T ]
a0 00 g Tt
300 30
200 20
100 10
550 5360, 5400, 5470, 5440 5460. G430 5300, 5520 5540. 5560, 5560, 50, 5620, 540, 5060 SHR0FT o0 7000, £ 000 ED D To00
requency (WH:) requency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KH; VBW:3000.000KHz SWTiAuto
Detector Peak Detector spesk
Pe ak Project om112 Project om112
Mode 9 Mode 129
) aBovim) Date: 20200731
1300
1200
1ol
1000
%09 —~—_
500 T
700
s
509
P! SIS S S N
309
200
100
350 5360, 5400, 5470, 5445, 5460. 5430 5300, 5520 5540. 5560, 5500, 500, 5620, 540, 5660, 56605700
Froquency (1H:)
£ 03CHO7-HY
Condition £ AVG_BE(UNI)_B3 3m HE_ANT_00075962 VERTICAL
 REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector speak
Avg Left blank
. Mode 129

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
4+5 Vertical Fundamental
'mww»ww%\
o o s v
Peak — Left blank
TEL : 886-3-327-3456 Page Number : D123 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20200803 ) a8u

Date: 20200803

1000) 1000
909 90|
00 . . PEAK(UNE) 09
700 T AR ] 700 T AR e
609 AVG 54 609

PEAK(UNI)

i s

o 500]
400

SR

AVG 54
P

409
309 300
209 209
100 100
000 000 6000 8000 10000 12000 14000 16000. 1D 000 200, 3000 10000 12000 14000, 16000 18000
Freauency (MHz) Freauency (WH2)
site +03CHO7-HY site +03CHO7-H
Conditor + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
Detector  Peal Detector
Project 1072112 Project 107112
Mode 119 Mode 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20200803 el (9BuVim)

Date: 20200803

PEAK(UNI

WG 54

1000) 1000
00| 90|
800 PEAK(UNT] sl
2o AL L I N 700 WP L N B e B
s00) v sl 600]

50.0 W W«W"l\ e 00 WWW RIS ORY IRV, ey
o s e A o

300 300]
200 200)
100 100
000 W00, 6000, 000 10000 12000 14000 16000, 130 000 4000, 000, 10000, 12000, 6000, 16000
Frequency (MHz) Frequency (MHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Conditi + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL Condiion + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
Detector +Peak Detector +Peak
Project :072112 Project :072112
Mode 120 Mode 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D125 of D156
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20200803 el (9BuVim)

Date: 20200803

PEAK(UNI

A

54

—
P I e M oo

b

1000) 1000
00| 90|
9 - - BERK(UNT) 209
2o HALAE L I N 00 WP L N B e B
s00) e st 600]

P e s——

s

309 300]
200 200)
100 100
000 W00, 6000, 000 10000 12000 14000 16000, 130 000 @00, 6000,
Frequency (MHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Conditi + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL Condiion
Detector +Peak Detector +Peak
Project :072112 Project :072112
Mode 21 Mode 21

70000, 6000,

Frequency (MHz)

2000 14000.

+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH100 5500MHz

4+5

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2020-08-01
PEAK(UIE)
TR AR jE—

AVG 54

o —
I

e

000 400, 6000, 8000 10000 12000.
Frequency (MH)
it + 03CHO7-HY
Condition + PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
+Peak
Project 1072112
Mode 122

T6000. 1801

) a8y

Date: 20200801

0|
o WAL HAAR= A

PEAIUNI)
b

AVG 54

At

o—

000 4000 G000, 8000 10000 12000,
Frequency (MHz)

£ 03CHOT-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+Peak

Project 1072112
122

6000, 18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20200803
1300)
1200)
100)
1000)
00|
209 BERK(UNT)
2o AL L L
0 WG 54

M‘»WM | e B

309
200
100
000 W00, 6000, 000 10000 12000 14000 16000, 130
Frequency (MHz)
site £ 03CHO7-HY.
Condition + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak
Project :072112
Mode 23

el (dBuvim)

Date: 20200803

700 WP L

PEAK(UNI

G 54

50| -
i P S N R R

Moo

yvews|

site

Detector
Project
Mode

@00, 6000,

£ 03CHO7-HY
+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL
+Peak
:072112
23

000, 10000, 12000,
Frequency (MHz)

4000,

6000,

18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH140 5700MHz

4+5

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2020-08-02

PEAK(UNT]

400fes

1009
a0
a0
oo T A
o
o

]
=
g N Wﬂ\m%,ww v il

AVG 54
500
309
200
100
000 W00, 6000, 000 10000 12000 14000 16000, 130
Frequency (MHz)
site £ 03CHO7-HY.
Conditi + PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak
Project :072112
Mode 24

el (dBuvim)

Date: 20200802

PEAK(UNI

AVG

100

M N NI I s S e o

s
|

000

site
Condiion
Detector
Project
Mode

@00, 6000,

£ 03CHO7-HY

0000 12000 14000 16000,

Frequency (MHz)

+ PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

+Peak
:072112
124

18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz

4+5

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2020-08-01

T

AR

PEAK(UIE)
E—

AVG 54

MWW %Wh%.wwwwkw” .

125

000 400, 6000, 8000 10000,
Frequency (MH)
it + 03CHO7-HY
Condition + PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL
+Peak
Project :072112

T6000. 1801

) a8y

Date: 20200801

0|
o WAL U-m_l HAAR=

RN

Il

a6 54

- WWM.N“/\*V/],WA““WW el

o oo 000, g000. T 12000 oo, a0
recuency (i)

£ 03CHOT-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+Peak

Project 1072112
125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz

4+5

Horizontal

Vertical

Peak

Avg.

Date: 2020-08-01

2o AL L

I .

PEAK(UNT]

AVG 54

%09 M,MW%W et

site

Detector

Project
Mode

000

4000,

£ 03CHO7-HY.
+ PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
+Peak

072112
126

5000, 3000 10000,
Frea

ency (Witz)

T6000. T80

126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072112E
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072112E
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